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Survey 6f Concrete Aggregate, Filter Sands
and Gravels, and Pervious Backfill ~ Texarkana Dam

1, Authorization. This survey was authorized ?y the President,
Mississippi River Commission, in the lst Indorsement, dated G'August
1948,‘to correspondence from the Yaterways Experiment Station, dated
4m3:;e 1548, subject: "Survey of Aggregate Sources, Lower ilississippi
Valley Division".

2+ Purpose., The purpose of this survey vas to locate sources
of materials flor use as fine.and coarse aggrepgate for concrete, filter
sands and gravels, and pervious backfill; and to conduct tests on samples
of such materials to provide data to permit qonsideration of their use
in connection viith the Texarkana Dam Project.

3¢ Scope. In accordance with instructions given in paragreph 3
of the correspondence authorizing this work the initial survey vas
confined to the area within 50 miles of the project site. This area
includes portions of the states of Oklahoma, Arkansas, louisiana, and
Texase. Adequate sources of concrete aggregate and sand-gravel for other
uses including road gravel, were found to be present in northeastern
Texas and southwestern Lrkansas, within less than the 50 mile radius,
in sufficient quantities to meet all requirements for the proposed
Texarkana Dam. As aggregate is shipped from the Texarkana arca to the
southeastern portion of Oklahoma and there wero sources of aggregate
much nearer the damsite, southeastern Olklahoma was not included as part

of this survey. Ifo feasible aggregate sources exist in northwest Louisiens



within the 50 mile distance of the damsite, However, some sources
near Iiinden, Louisiana, about 70 niles distant, were included in the
study., The location of the project and the sources investigated are

shovm on Plate 1,

4. Sources of Data, The state geologicel maps of Arkansas, Louisi-
ana, and Texas were used for the geology of the areca., The geological map
of the state of Oklahoma is out of print and not available. The locations
of terrace and Recent deposits from vhich sands and gravels are produced
are shovm on the maps of Arkansas and Louisiana, but not Texas. The extent
of the terrace deposits in the vicinity of the Texarkana Damsite was talken
from an unpublished report of the geology of the Texarkana Dame. The Bulle-
tin, "Directory of llineral Resources in Arkansas", 1947, and the Geological
Bulletin (1941) "Sand and Gravel Deposi#s of Louisiana', furnished‘infor-
mation on the names of gravel producers. A field trip vas made for the
purpose of visiting all knowm developed sources, and securing data from
the producers and samples of aggregote for testing. Test data included
in this report were obtained from the files of the Vaterways DIxperiment
Station, and bj the testing of samples obtained in connection vith this
survey. The field work, including sample collecting, and the preparation
of the geological portion of this report vms accomplished by Ire P. Re
labrey, Ceology Branch, Soils Division; the study of materials considered
for use as filter sands and gravels, and pervious backfill, and the
analysis of data on these materials was accomplished by lir. 17 Ge Shockley,

Embanlanent and Foundation Branch, Soils Division; and the analysis of data



on concrete aggregates and the preparation of this report was accom-
plished by lir. Bryant llather, Special Investigations DBranch, Concrete

- Research Division, Vaterways Dxperiment Station.,

5 Quantities of llaterials Required. The quantities of materials
extimated to be required for the Texarkana Dam Project, as listed in

the authorization for this survey, are as follows:

Type of llaterial Quantity, cu yd
Concrete apggregate, coarse 80,000
Concrete agrregate, fine 40,000
Pervious backfill 50,000
Filter sand 20,000
Filter gravel 130,000
Riprap and derrick ster 300,000

In accordance vith the first memorandun indorsement, dated 25 September
1948, to o memorandun dated 17 September 194C, frowm the Vatervays
Experiment Station, subject: "Survey of Aggregate Sources, Lover
lississippi Valley Division, Riprap and Derrick Stone", approval was
granted by the President, lississippi Rivor Commission to report on
sources of riprap and derrick stone for all projects being considered

in & single report. This report, "Survey of Sources of Riprap Laterials =
Lover liississippi Valley Division", Report Ho, 4, was issued on 15 I'ebruary
1949 and gives information on rock from 43 sourcos, Sources no, 1 th?ough
no. 21 discussed in thét report arc located in the states of Oklahoma,
Texas, Arkansas, and Louisiana and may be considered in comection with

the Texarkana Dam,



64 Geolosy: Plate 1 ?as been prepared from the state geological
maps of Arkansas, Louisiana, and Texas. It shows the general geology
of the area and the location of aggregate sources, Since it was not
believed necessary to subdivide the several epochs into formations,
they are shovm as undifferentiated (see legend on plate 1). The geology
of the formations vhich furnlsh sources of aggregates has been previously
dISCUSaed(l) consequently, it will be sufficient to state that the
graveliferous beds may occur as basal portions of the several Pleistocene
terrace formations, as occasional out}iers on Tertiary bedrock, and as
£ill in the valleys of Recent streans.

7+ Descriptions of Sources. A description of the aggregate sources

and a brief description of mothods of operations is given belows Samples
were obtained from eleven sources. The numbers assigned the producers
are those tabulated on Plate 1. Six of the names shorm as gravel oper-
ators in the "lineral Resources of Arkansas", 1947, aro not operators,
but simply the ovmers of property from which county and state highvay
departments secure road gravel vhen needed. Gifford IIill & Co., Inc.,
with three Plants is the principal producer of agzregate in the Tex-

arkana area.

ay (1) Gifford Iill and Company, Inc., P. O, Box 450, Tox~
arkeana, Ark, This source is lknowm as the Talley plant No., 405, on
the Little River in Little River County, firk. Aggregate is taken fronm
burs~along the strecam bed by drapgline, washed, sized, and loaded on

carse A 4-mi., spur comnects with the KXansas City Southern Railvay,

(1) Report lo. 3, see list on inside of front cover.



The company owns 400 acres on the south bank of Little River and has
leases on about 500 acres on the north bank, -Since flood stages of

the river bring in additional aggregate, the supply is practically
unlimited., The source of much of the gravels is the Ouachita mountains
to the north as indicated by the light and dark novaculities and nilky
quartz pebbles which form a considercble portion of the agpregates The
gravels in this area are in some deposits graded up to 4 in. in size

in contrast with.those of the iinden, la. arca vhere 1 3/4 in. is about
the maximum size, Illaterial from this source vmas used at the Havy Ord-
nance Plant in Camden, Arl., the Iled Tiver Ordnance Plant near Tex-
arkana, and the Lonp Horn Ordnance Plant necar Harnac, Tex. The capacity
of the plant is 25 coars per day and an average of about 20 cars per

day con be maintained. Teather conditions prevented visiting this nlant
and aggrepate samples from sand to gravel 3% in. in size were loter

shipped by the conpany.

b (2) Braswell Sand end Gravel Company, P. O Dox 746, :'inden,
la, This plant is on the Little River, Little River County, Jrk. The
plant vas opened in 1929, fggregate vms dredged from the river and
loaded on barges which were towed to a vmshing plant, vhere it wms mashed
and loaded on cars., A 4-mi, spur connects with the Xonsas City Southern
Railway at the tovm of Tﬁlton? tiuch of the aggregate from this site
was shipped to Shreveport, La., however, when freight rates were raised
in 1944, the plant vms forced to'close as it could not mect the prices
of aggregate from the Ilinden, La. area, much nearecr to Shrevcport{ £11

the machinery and equipment were piic=3d oxcoph 1w railwond, spure TLh
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the assistance of the watchman of the plant, iire Allan Robhins, aj;ree
gate samples were secured from stock pileses Flood vaters of the Little
Miver had been over these stocl: piles several times. In order of suf-
ficient size would varrant the re-opening of this plant, The gravels

are similar to those produced by the Gifford Hill and Co. Talley Plont

vhich is about 2 mi. upstreom, and the sunply is unlinited.

c.(3) T Fe Brooks, Jlevins, Ar'z, This is a sourcc of rozd
gravels only,

d. (4) Re_Te Raley, :icllab, Arlk. Trhis is a source of road gravels

only,

e, (5) Caver & Logwood, . O. Do 254, Atlonta, Tex. Tis plent

3 2 ' . .
is about 2% mi. north of the Texarlana Damsite and operates ir the Terrace

= rears and is

3

formations, The company hos been in business bub about L

o

2 snall organization in comperison vith other companiess Gravel is havled
Vith trucks from pits to vashing plant and for concrete is reyashed.

Figure 1 is a photograph of thiw vashing plants The largest size of agsre-
zate produced is 13— in, The compony has a ready~nixed corcrete and tile
Play’c in Lilanta and most of their production vhich is about 200 vards a
day, goes to the Atlanta plant, Thoy have leases on about 200 ecres in
the vieinity of the plent with an average overburden of 10 ft end O £t

of graveliferous aggregates. Samples to 1:;; in, were taken fron s”cocl': niles,

Data about the corpany's operations verec given by ir. John Nls Cavers

f.(6) Gifford 'H1l and Company, Inc., P. O, Dox 450, Texarkana,

Arke This is the Farr Flent Ho, 19 in the oubskirts of Texarkanc.e Oper-

ations began in 1935 in the Terrace foriations., Smell draglines load



trucks from nearby pits and agrregate is hauled to a wgshing and loading
plant on a spur of the St. Louis Southwestern Railroad. The company

has a ready-mixed concrete plant here that produces about 18,000 tons

of conerete per month., Two hundred cars per month could be produced

and shipped. Aggresate from this source was used at the Red River Ord-
nanc? Plant near Texarkana, the Long Horn Ordnance Plant near Karnac,

Tex,, and by the Wavy Ordnance Plant near Camden, Ark. The reserves

arc estimated at about 250,000 cu yd. Aggregate samples up to 3 ize in

size vere secured from stock piles with the assistance of lr. M, Do Ilitchell,
engineer, |

ge (7) Irs. Snow Henderson, Stamps, Ark. This is a source of

road gravel only.

he (8) lieriwether Gravel Company, 1313 Jordon Strect, Shreveport,

la. Tis property is about 2 mi. north of Lewisville, Arls, in an arca of
Terrace apgregate, Aggrecate is removed from disconnccted pits vith aver-
age faces of about 12 ft of graveliferous deposits in the over 600 acres
under lease; The material is loaded on truclis and dumped into a pool,
Vhere it is picked up by a pump and put through a washing plant. Figure 2
is a photograph of this pool and the punp barge. Aggregate to I% in. con
be produced but usually all over this size is crushed to 1% in, and small-
€r. Capacity of the plant is 50 cars per day but wvith an Averagé output
of about 12 cars. Materials from this source were used on the Darksdale
Mr Base and the Veterans Hospital, both in the vicinity of Shreveporte.

At the Present rate of production the reserves arc estimated to permit



operation for about 2 more years. Irs Je Ds Foster, plant superintendent
and ir. O, Bs Lester, office manager, assisted in securing agsregate
samples from stock piles,

i. (9) Gifford Iill and Company, Ince., Ps O Box 450, Texarkena,

Arky This is the Hoot Plant No. 21 located about 7 miles south of Tex=
arkana eand operates in the Recent formationse The plant is gerviced by
the Texas and Pacific and the Kansas City Southern Railroads. The pit
has an average of 4 £t of overburden and a stratum about 6 £t in thicke
hess from which aggregate is produced, The pitfrun aggregate is hauled
toa vashing plant vhere it is dumped on a gird, Conveyor belts are used
for transporting aggregzate for all phases of vashing and loadinge Figure
3 is_a photograph of a portiog,of the vashing facilitiess Aggregate up to
8 in, in size can be produced, The capacity of the plant is 25 cars per
day with a normal production of about 25 cars a days Reserves are esti-
mated at about 3 million cu yde Aggregate ?rom this plant was used on
the Ted River Ordnance Plant near Texaerkena, the Long Horn Ordnance FPlant
near Karnac, Texs, and on the 'avy Ordnance Plant near Camden, Ark, llo
Stock piles were available for securing samplgs on the date of wvisit to
this plant and aggregate samples to over 2 ine in size were later shipped
by the company. Uith their large reserves and the.three plants in the
Toxarkens, area, this company has supplied the major portion of th? aggre=
gates used by the highvmy departments of the four adjacent states, both

for concrete and bituminous pavement,

je (10) Stevens Bros., Stamps, Arl:zy This is a source of road

gravel only,



ke (11) Sneed Grirmett:, Stamps, Ark, This is a source of road

gravel only.
l, (12) L, C. Derry, Stanps, Ark. This is a source of road
gravel only.,

me (13) Gifford Hill and Company, Inc., Pe Oe Box 112, iinden,

les Te plant is in the vicinity of Iinden.and operates in Recent for-
mations in the floodplain of Bayou Dorcheats A one-mile spur from the
Touisiana and Arkansas Railroad services the plant, The ?ompany ovms
ehatt E90 asres and reserves are estimated at about 1,000,000 cu vde

b dragline with a 90-ft boom and 2%-yd bucket removes 10 to 12 £t of
overburden for 4 to 6 £t of aggresate which averages about 50 per cent
gravel, The dragline dumps the matericl into the hopper of a nobile
Veshing plant on standard gauge rails wh?re conveyor bLelts transport the
Materigl through the washer and scrubber, and thence into cars on adjacent
trackg. Pigure 4 is a photograph of a portion of this mobile washing
Plant, An oil-fired, steam locomotive hauls 25 ton dump cars to a stock
Pile ares vhere & dragline loads cars end binse. The capacity of the plant
is about 800 cu yd per day vith an average of about 500 cu yde The normal
Output is furnished to the state highvay deparfments of Louisiana and
“eras for concrete apgresate and bituminous pavements, iaterial from

thig source wes used on the Vallace lake Dan, the outlet works on Tayou
B°d°&u, and the Louisiana Ordnance Plant, 1re J. iie Thompson, plant
Superintendent, gave the above data and assisted with securing sample
fron stoel: piles, thevlargest size being from 5/3 to l% ine Larger

S1zes can be produced,



. . . - -

n., (14) Braswell Sand and Gravel Company, P« Os Box 743, Iiinden,

Las Te plant is about 2 mi, southwest of Z'i:iqe11 and operates in Tecent
formations in the floodplain of Bayou Dorcheate. The company hes losses

on about 700 acres ond reserves will last about 50 years at present rave of
Production of about 15,000 cu yd per month, An avorage of about 11 £t of
overburden is removed for 4 to 20 £t of aggrepate vhich runs about 45 per
cent gravel, Trucks carry the material to a pool and a floating plant
Pumps the material to a washing nlant. Figurc 5 is a photograph of the
Stoel: piles and indicates the use of the draglines and conveyor belts for
Lwing aguregate for processinge Apgregate for bituminous pavecaent for
the highvay depariments of Louisiana and Teras vas currently being furnishe
eds Appregate from this source was used in construction of the Louisiana
OI‘dnanc? plant and several l'ational Guard Armorieses :ire. Te R, TFomby, plant
manager, provided considerable information on the gravel denosits of north-
vest Louisiana and southwest Arl-ansas, Agsregate sonples up to 2 ine in
size vere talken from stoel: piles with the assistance of ire R Iy Dandridge,
Plant foronan,

- N . v

o. (15) Juban Gravel Company, P, O, Box 1615, Shreveport, Las

The plant is serviced by the Illinois Central Dailroade A l-yd dragline
revoves about 12 £+ of overburden for 8 £t of aggregate and an.elec’cric
driver »ump on a barge directs the material to a woshing plant. Figure 6
shows {his was}_xing plant, which could be made more efficient by use of
Conveyor belts., Agpregate is trucked about o mi'le to load rallroad coarse.
Trucks service the Minden and Jhreveport arcas. The morizwm size of

Bgcregate is 1 5/4 in, e company has lcascs on about 700 acres and



normal production is 5 cars daily. This was a source of aggregate for
the Corps of Engineers Red River Project in 1948, Vith the assistance
of the foreran, lire Es Le Laming, aggregate samples up to 5/8 ine in

size were secured from stoock piles,

;. (16) lleriwether Supply Company, 131§'Jordon Street, Shreveport,
las Tis plant is in the vicinity of linden, lae, was opened in 1949 and .
Operates in Terrace formations, The campany has leases on about 300 acres.
The overburden varies from 4 to 10 £t and the graveliferous section is
~bout 5 £t in thickness averaging 40 per cent gravels Aggregate is trucke
“d ron pits to ramp vhere conveyor belts transport it to a vmshing plant,
Figure 7 is a photograph of the ramp showing conveyor belts and draglines
88 a means of moving materials, Conveyor.belts load into cars on a 25~
car spur of the Illinois Central Railroade The capacity of the plant is
about 12 cars per day but averages about 8; some aggregoate leaves the
Plent via'trucks. The capacity will increasc as operations becowe more
officient, Aggregate sanples to Ii-ip. in size were talien from stocl
Piles with the assistance of lre Ae Te Bustin, plant superintendente The

Sand was not clean.

q. (17) Juban Gravel Company, Inc., P O, Pox 1615, Shreveport,

Tas Mis plant is near the tovm of Ileflin, La., and operates in Terrace
Yormntions, The company has about 500 acres under lease. 4 one-mile spur
from the Louisiana and Arkansas Railroed services the plante An electric
dredge operates on about a 40=ft face, 30 ft of which appear to Le graveli-
ferous, e pool covered about 30 acres and the graveliferous section was

the thieckest observed in the entire area of this survey. Apcresate is

11



pPumped to a primary washing plant and thence hauled by truck and dumped

into a pools 4An electrioc pump on a barge discharges the material to the
Second washing plant, where the aggregate is washed, sized and loaded in
cars or bins, The capacity of the plent is 15 cars daily and the normal
Production is about 8 cars per day. The largest size aggrezate produced

1s 1 3/4 in. Mis plant wes a source of aggregate for the Parksdale Air-
base near Shreveport and the Long Horn Ordnance Plant near Karnac, Tex.
Agpregate samples to 1 3/4 ine in size were taken from stock piles. As

nn ono-in anthority was at either of the Juban properties on dates of
Visits, the data of their holdings and production were received in response
to a letter requesting this information, The plant equipment and nmachinery
&Ppears to be in rather poor condition,

COI'CRETE AGGREGATES

8¢ Test Results., Samples from 1l sources of natural sand and gravel

Viere obtained end tested for use as fine and coarse aggregates for concrete,
The results of the tests performed on these samples are summarized in Table

1 ang given in detail on the inclosed forms and plates. These test results

are discussed below,

9+« Quality. The material of vhich these samples is composed consists
Predominantly of silicas The principal constituent of the gravels and the
Coarser fractions of the sand is chert, Other constituents include quart-
ite and sandstone in the coarse aggregates and quartz grains in the sand,
The gravels samples vary in composition from 100 per cent chert to as low
&s approximately 70 per cent chert, the none=chert portion consisting of

Sandstone and quartzite.

12



as Porous Chert. The chert present in these samples varies in

Physicgl quality and in chemical reactivity with the alkalies in the
Cememt, From the inspections made of the soundness test samples it was
hoted that a number of the gravel samples contained a certain emount of
visibly porous or very porous chgrt. By means of the test for particles
of low specific gravity (below‘2.40) the smaller size of the gravel from
the lleriwether Plant at Sibley (NO~10 Gm7(~%)) was found to contain an
eXcessive amount (;2.3 per cent), and the s;mple from the lleriwether Plant
nt Lewisville,'Ark;@-4) hed the second largest amount of such particles
(8,9 per cent),

b. Chemical Reactivity. With but one exception, the small gravel

from the Caver and Logwood Plant 2 mi. from the damsite (10-10 G=5 (3=5/4))
Vhich gave an Sc/Ro value of 0.8, all the samples tested gave values great-
or than 1,0, ranging as high as 9.1, This tendency is sinilar to that of
Virtually all samples of natural siliceous sands and gravels from the
Atlantic and Gulf Coastal Plains so far tested by this office. It appears
that 11 of these materials vhen subjected to this test give indications
that the silica contained in them is reactive with sodium hydroxide under
the conditions of the test. As has been previously suggested(l), it is
beliGVed that serious concern over these results may not be warranted in
View of the absence of reports of concrete deterioration attributable to
this reaction in this region,

¢, Absorption, Soundness, Abrasion Resistance. As vas indicated

b{ the tests for, porous chert described. above the semplos from the ileriwother

Report 1o, 2, ppe 8~9; Report No. 3, pe 13; and Report los 5, pe 10
See list in front cover)
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Plants at Sibley and Lewisville were indicated to be of poorest quality of
those tested from the standpoint of absorption, soundness and abrasion
registance. The Lewisville sand (MN0~10 S=4) had thg highest absorption
(047) and the highest loss in the soundness test (6,0)3 the gravel (il0-10
G-4) from'phis source had an absorption of 1,8, a loss in the soundness
test of 18,6 per cent, and abrasion loss of 35;6 per cent, The Sibley
send (110-10 S-7) contained an excessive amount of clay as received but vhen
Weshed gave satisfactory resu}ts in elementary physical tests. The small
gravel (HO-10 G=-7 (~%)) had 2,5 per cent absorption and 15,4 per cent loss
in the sulfate test; the larger gravel (4-1%) had 1.7 per cent absorption
&nd 9,6 per cenmt loss in the sulfate soundness test.

d. Orgenic lintter, Strength Ratio, All the sands tested except

the sample from the Gifford-Hill plant at Hoot (GAL-1 S-2(2)) showed color
Plates 1 or 2 and strength ratios of 110 per cent or greater, the Hoot
Sand shoved plate 3 and strength ratios less than 110 per cent,

10, Grading.

a. Coarse Aggregate, DPased on the samples examined it appears

that natural materials arce available in all sizes up to 3 in. and that one
Producer (Gifford=-Hill) is prdducing cormercially 2 to 3~in. gravel from
two plants (Wo, 19, Texarkana and Ho. 405 (Talley), Little River). It is
therefore suggested that coarse aggregate graded up to 3 in. in size can
be obtained and therefore should be specified for use in all conqrete to
be placeq in structures in which such sizes can properly be used. The
S&mples tested were taken from existing supplies and represent size ranges

Produced for g variety of purposes, it is believed that material in standard

14



size ranges could be produced if the plants were suitably modified to do so.

be. Fine Aggregate. Seven of the eleven sand samples tested con-

tained from 3.5 to 10.0 per cent of material finer than the Ho. 100 sieve
as required by the Guide Specifications for Concrete for Civil Vorks. It
is therefore indicated that no difficulty need be encounteréd in providing
adequate fines in the sand. All but two of the samples had fineness moduli
within the required range of 2,40 to 2.90.

FILTER AI'D BACKFILL I'ATENIALS

Eypes of Filter Ilaterials DPesired

11. At the time this report was preparcd (Junc 1949) the design for
only the terrace portion of Texarkana Dam had been made, Filter require-
ments for this section of the dam are relatively minor and consist of
sand and gravel filters beneath the upstream riprap and a pervious drainage
blanket beneath the dovmstream portion of the embanlment. These will be
discussed in more detail in succeeding paragraphs. For the valley section
of the dam it is believed that similar filters under riprap, a pervious
drainage blanket, and possibly a well system or other collector at the
dovmstream toe will be required. At the outlet structure and spillway
filters may be required under concrete approach or outlet slabs, back of '
retaining walls, and possibly in wells if such are indicated as necessary,
Since the design for these items has not been made it is not possible‘to
compare available aggregatos with design gradations for acceptability.
Therefore, a varioty of aggregate materials is described and available
materials will be incorporated in the final design of filters for the

dam insofar as possibles

15



Sources of Agprregate

12, The field investigations of aggregate sources covered major sand
and gravel producers in Texas, Arkansas, and Louisiana in the vicinity of
Texarkane Dam, In this area aggregates are produced from two major sources:
terrace materials and stream deposits. The terrace materials are primarily
clay gravels which are vashed to remove the fines and then screened to appro-
priate gradations, A typical gradation curve for a pit-run terracs gravel
is shovm on figure F-1, The stream deposits are primarily reworked sands
and gravels from the terrace deposits which have been transported and con-
centrated by stream action, They generally contain little or no plastic
fines and are cleaner than the terrace gravels. No gradation curves of
Pit~run stream deposit materials were available, The list of préducers
from whom samples of filter sand and gravel were obtained is given below,
Mlso shown are location of the plant and %ype of source deposit from vhich

the agpregate is obtained,

Name of Company Plant Location Source
Caver and Logwood 2 mi, north Texarkana Torrace
Dam
tleriwether Supply Co, Levisville, Ark, Terrace
lleriwether Supply Co. Sibley, la, Terrace
Braswell Sand & Gravel Co. Little River Ark. Stream
Braswell Sand & Gravel Co, l4inden, La, Streom
Gifford=-Hill & Co. Plant 19 - Terrace

Texarkana, Tex.

Gifford-Hill & Co. Hoot Plant Stream
Texarkana, Tex,

16



Hame of Company Plant Location Source

Gifford-Hill & Co. Talley Plant- ' Stream
Little Rivgr, Arke.

Gifford-Hill & Qo.‘ Minden, La.e Stream

Juban Gravel Co, llinden, La, Streanm

Juban Gravel Co, Heflin, La, Terrace

From each of the above-listed locations a sample of sand and one or more
samples of gravel of different gradations were obtained. Cnly materials
vhich were readily available from existing stockpiles were secured. It

is pointed out that the major aggregate producers usually set their screens
to meet the gradations for particular jobs in the area, such as road sur-
facing work, and indicate their willingness to adjust their plants to meet
the need for large - quantities of a given specified gradation. Thus, the
fact that a certain gradation shown herein does not meet filter criteria
is no positive indication that a suitable gradatibn cammot be obtained,
since it may be possible to adjust the screens at the plant to produce the
desired material,

13, Filter Sand under Riprap. A portion of the filter beneath the

Upstream riprap for the terrace sectiog of the dam is to consist of a
filter sand "A" as shovm on figure F-2, It is further anticipated that
this same filter will be specified under riprap for the remainder of the
dam., Typical gradations of sands from various sources investigated are

~ shovm on figures F-3 and F~4, A comparison of these gradations with speci-
fication requirements on figure F-2 shows that in g;neral the majority

°f materials produced meet the requirements for filter sand "A". The
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exceptions to this are curves 1, 3, and 6 on figures F-3 and F-4 which
are too fine, particularly in the fine gravel and coarse sand sizes.

14, Tilter Sand in Drainage Blanket, and Pervious Backfill. The

material in the dovmstream drainage blanket at the base of the embanik-
ment and for use as pervious backfill is to consist of clean, free drain-
ing sand or sand and gravel with not more than 5 per cent of material
passing the No. 200 sieve, Exploration of borrow, arecas B and C for the
dam indicated the presence of some clean sands which would satisfy the
foregoing requirements, However, a more detailed exploration of the
éandy areas indicated that they were relatively small in extent and were
not continuous. Sufficient sand was not found in the exploration to
provide the quantity required for the drainage blanket ond for pervious.
backfill, However, an& of the sands shovm on figures F=3 and F-4 wvould
be satisfactory for these purposes or it may beupossible for the contract-

or to develop a new source of suitable material,

15, Other Filter Sands. As stated in paragraph 11 the need for and
requirements of filter sands for wells, blankets under concrete slabs,
etc., have not been determined at this time, However, previous filter
designs for similar projects in the Lower idississippi Valley Division
have utilized concrete sands for filter sand materials, At this time
it appears likely that a concrete sand gradation, such as shovn on figure
F-2, would be satisfactory for filter sand design, On this basis, a com-
parison vas made between the concrete sand gradation and those of the

sands shown on figures F-3 and F-4, T¥ith the exception of curves 1, 3,
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and 6, which were too fine, all the sands met the gradation require-
ments for concrete sand, It would appear likely, therefore, that
available sands and commercial producers would be satisfactory for filter
material.

16+ Filter Gravel under Riprap, The gradation specified for gravel

immediately beneath riprap on the upstrean slope of the dam is shovm as
filter "B" on figure F-2, This is a rather broad gradation extending

from the 3-in, size down to the o, 8 sieve, The coarse fraction of

the pit-run terrace gravel of the approximate gradation shotm on figure

F..l vill fall within the limits of filter ﬁB" if the material is separated
on the llo, 8 sieve. Inspection of the various gravel samples obtained in
this investigeation (see figures F=5 through F=8) shows that none of these.
materials would meet the gradation requirements for filter "B"., Iowever,

it may be possible to produce acceptable materials by proper screen settings
in the plants, |

17, Other Filter Gravels, As has been stated previously it is not

knovm at this time vhat the final requirerments for filter materials at
Texarkana Dam will be. On figures F-5’through F=8 are presented grada-
tions of various gravels, grouped roughly according to maximum size, that
were obtained in this investigation. It is intended to use these grada-
tions insofar as possible in the design of filters for the project. TFor
example, on other projects a pea gravel (see figure F=2) has been used to
filter a concrete sand., If such were utilized here, suitable pea gravels

could be obtained from sources as shown by curves 1 and 6, figure T=5,.



SULTIARY

18, Concrete Aggregate,

a. Sands. Three of the sand samples were found to be deficient
in amount of material finer than the Mo, 100 sieve (Prasvell, liinden (S=3);
Caver and Logwood, Atlanta (S-5); and Gifford-Hill, Hoot (S-2(2)). One
sand had an excess of material finer than the lo., 100 sieve (Gifford=
Hill, Texarkena (S-8)). Two sands had fineness moduli belo& 2.40 (lieri-
wether, Sibley (S5-7); and Gifford-Hill, Texarkana (Z-8)), The Gifford-
Hill sanmd from Hoot (S-2(2)) had the highest amount of organic impurities
(Plate 3) and the lowest strength ratio, The Ieriwethor sand from Sibley
(S=7) had an excessive omount of clay., The lleriwether send from Lewi;-
ville (S-4) had the hipghest absorption and loss in the soundness test.
Pased on these considerations, the following five sources appear to be
most favorable.

(1) Braswell, Little River (S-1)
(2) Juban, Sibley (S-2)

(3) Juban, Kirby (S-6)

(4) Gifford-ilill, Talley (S-9)
(5) Gifford-Hill, iiinden (5-3(3))

be. Gravels., All of the gravel samples appear to be of good
quality for this region except those produced by lieriwether at Lewis-
ville and Sibley (G=4, G=7) both of vhich samples gave tests resulfs
indicating relatively inferior quality. The smaller size gravel from
Gifford-Hill, ilinden (G-3(3) (3-5/8)) showed & high loss in the sound=

ness test (10.2 per cent). It is suggested that suitable coarse aggregate



o

can be obtained from any of the nine remaining sources and that the
selection be based on considerations of cost and ability to produce
the desired quantities in the various size ranges required.

19, Filter and Backfill llaterials. Although filter requirements

for various construction features at Texarkana Dam have not been com-
pletely determined, a variety of materials is available from commercial
producers in the general area vhich appear to be satisfactory as filter
materials. Commercial concrete sands, with the few exceptions noted,
mect the gradation requirements for sand under riprap and will probably
be satisfactory for filter sands at other locations. These sands are
also satisfactory for the drainage blanket under the embankment, [Iilter
gravel under riprap nmay be obtained by splitting pit-run terrace gravel
on the 'os 8 sieve, and probably can be produced from stream deposits
by proper adjustment of plant screens. The design of other rilters for
the project will be based insofar as practicable on the gradations of

available materials shovm in this report.

32035
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Cever & Logwood, Atlanta, Texas. This
plant is located about 2-1/2 miles
north of the Texarkana Damsite. The
view is of a small washing plant with
loading bins for two sizea of ropre-
gate,

Figure 1



Meriwether Gravel Co., Shreveport, la.
This plant is located about 1 mile north
of Lewisville, Ark.. and operatee in
Terrace sand-gravel aggregate. The aggre-
gate is hauled by trucks from pits and
dumped into pool plctured above. A diesel-
powered pump on the barge dlscharges to
washing plant.

Figure 2



Gifford Hill & Co., Inc., Texarksna, Ark.
This is the Hoot plant about 7 miles scuth
of Texarkana operating in Recent sand-gravel
aggregate. The view 1s of the washing plant
showing use of conveyor belts. All aggre-
gate over 3 inches 1n size is crushed.

TMigure 3



Gifford Hill & Co., Inc., Minden, lLa.
This plant operates in Recent sand-gravel
aggregate In the vicinity of Minden. The
hopper 1s at upper right of photograph of
mobile washing plant on standard-gauge
rails. Two sizes of aggregate may be pro-
duced simultaneously and conveyor belts
load directly into rallroad cars.

Figure 4



Braswell Sand & Gravel Co., Minden, La,
The plant is about 2 miles south of Minden
and operates In Terrace sand-gravel aggre-
gate. The photograph 1s a general view of
stock plles and draglines which move the
material. At left center and right of pho-
tograph are conveyor belts used for a gim-
ilar purpose.

Figure 5



Juban Gravel Co., Inc., Minden, La. The
plant is located about 1 mile west of
Sibley, La., and operates 1n Recent sand-
gravel aggregate. The view 1s of the wash-
ing plant where that portion on the right

of photograph separates sand which goes to
gtock pile viae flume, all gravel sliding
down screen to the ground surface. This is
plcked up with dragline and placed in hopper
(upper left) where it is washed and acreened
and enters binsg for loading trucks.

Figure 6



Meriwether Supply Co., Shreveport, La.

The plant 1s near Sibley, La., and oper-
ates in Terrace sand-gravel aggregate. The
view 1s of the washing plant. Aggregate 1s
hauled by trucks from pits to ramp (left
center of photograph). Here, conveyor belt
transports aggregate to hopper at top of
plant where 1t 1s washed, screened, and
loaded directly Into railroad cars. In the
lower center of the photograph 1s a pump
which furnishes water for the scrubber.

Flgure 7
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TABLE 1

SUITARY OF TSST DATA ON CONCRUTE AGGREGLTE SAIPLES

TETARKASCA DAL
Source No. 1 2 3 4 B 6 7 8 9 10 11
Producer Bras= | Juban | Bras~ | lierie | Caver { Juban | lierie { Giffw {Giffe !Giffw !Giffw
well well |wethe | and weth= | orde |orde~ |ord=- |orde
er . Loge er Hill jHill {Hill (Hil]
wood o : :
Plant Sibe- 2 mi, |Kirby Hoeol9 | Hoe Nos21
loy — from 405 (Hoot)
dan- (Tal-
site loy)
Location Iite (18ns |ldns | Lewisa]Atl-’ |Hef< {Sibs | Toxe |Lite |Texe |[Mine
tle °jden, |den, {ville,/anta, |lin, jley, {ark= |tle ~‘jarks |den,
'Ri.vér, Ia. lae Ark, Texe Iﬂ.. Ia.q ana, Iﬁ.'vér, am; IAQ
Al’ko Texe Ark. Tex.
FINE AGGIRGATE
. o ,
#Smrial il 170210 | FOwl0 | 10=10 | HO=10 | HO=1l0 {HOwl0 {NOw10 {F0«10 {HO=10 |GAL=)l |GAlLe]l
. Sel | S=2 | S=3 | S=f | S5 | S~6 | S«7 | S-8 | S-9 |S=2(2)5-3(3)
Bulk sp. gre (ssd) 2,61 |2,62 [2462 | 2,59 |2.62 {2.61 z.gz(") 2,62 |2461 |2,60 [2.62

For footnotes sce last page

(continued on next page)




TANE 1 (Coritinued)

-

2.9

8,0

Sel

Source Ho, 1 2 5 4 5 6 7 8 9 100] 1
. FINE AGGREGATE (Continued) _
Abgorption, 7 0ed | 043 | Oat | 047 | 0s3 | 0e5 | 0ed |03 | 0e3 | 0ot | 042
Orgenic, plate nos 2 |1 |1 fz |1 {1 jz |1 tz [|s |1
Soundness, loss, %(8) 3.5 | 1e7 | 246 | 600 |20 3.4 |22 |25 | 2.8 |25 |32
{strengtn, 3-a; 2(®) 126 {127 {117 {135 [112 {116 |223(c} 118 127 |108 |1m2
Ted, 131 |132 f125 [137 |13 a1 |1islelaie | 151 109 | 116
Grading, am 7 pass T E ’ ) ' o N , L
Hoe 4 99.7 | 97:6 | 98:8 | 98:2 | 100;0| 99:2 | 99:7 | 97:4 | 9645 | 98:1 | 9940
No, 8 88.6 | 86.5 | 90,6 | 86.1 | 98.3| 89.6 | 95,3 | 89,0 | 82.5 | 89,3 | 86.9
Ho.16 718 | 7202 | 70:5 | 7.6 | 85,1 70,4 | 8909 | 80,7 | 715 | 735 | 7642
0,30 57.4 | 60.9 | 60.6 | 5.6 | 62.3] 58.8 | 77.6 | 68.3 | 62,5 | 5244 | 6301
Y0450 21:1 | 28.9 | 166 | 18:0 | 7.7| 15:2 | 306 |29.7 | 32.2 | 12,8 | 21,5
10,100 842 | 3.7 2.0 | 8.6 | 05| 3.8 | 95 [11.6 ] 5.2 | 2.4 | 349
|Finenesa Modulus 2,57 | 2448 | 2,53 | 2,68 | 2446 | 268 | 1,98 |2425 | 2450 | 2,74 | 249
chemical, 5o/, () 7.7 | 8.8 |30 157 |37 4,7 | 340

Se8

(Continued on next page) .
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TARLE 1 (Continued)

(Continued on next page)

Source o, 1 2 3 4 5 6 7 8 9 j10 | 11
:,  COARSE AGGREGATE
[SUALLEST SE | ‘
Serial Noe ¥O-10 |110-10 |170~10 |NO=10 | N0=10 |NO=10 {NO-10 |M0<10 | HO10 |GAL-1 | GAL-1
‘ | Gel | Ge2 | Ge3 | Ge4 | Gu5 [ G=6 | Gu7 | G=B | Gw9 |Gw2(2) G=3(3)
Size designation R ) (Ho;é) came | EB/M)umem [(=F) |amen | amem (Haf}] (2-5/8)
L ‘ : <5/8 " 1 <3/a) -
Bulk sp. gre (ssd) awme 12057 |2458 Juwum [ 2057 |awmm 2453 |ame= | owme [2,59 | 2459
Absarption, % wm== |15 |1e3  [mmem | 165 famae |25 fuwem | ames |09 101
Abrasion loss, %(°) cmee 12807 2606 |ommm | 2507 |meme 2046 [emer | ame- 28,7 |224
(Grading used) awee | C . € e D e D Jetem fwm= | B | ©
Thin and elongated, % weme 1707 941 fowme [ 3069 jemme (6357 |ommw | aem= [15,0 |10.0
Soft Pieces, % e |00 000 |eeme 0,0 fwew= 040 |wm=m [=w== 00 |0.0
ld.gh‘ber ﬂlﬂn 2.40. % (f) - 4‘9 3.2 PoTer 3.5 ——-—- 12.’3 .-a- —--n- 2.3 4‘4
B Grﬂding, c“mQ -% pass -.C- -»uenm §
.. 2=in, . - - _ v
13-in, |- - e e
- 1=ing - - r - e rees e me o -
8/4~in, wwww [ omw=  [100,0 ‘ ~e== 1100,0 | 200.0
. gwing wmem 110040 | 9547 | =e== | 100.0 - : T4:6 | 9544 -
'3 8-111.  ‘meseaes 98.7 40.3 swesenes 9642 jowwe IOQ.O s esen [ i 30.2 66.3




TABLE 1 Continued)

4

Source No. 1 2 3 4 s | 6 | 71 8 | 9 J10 |1
- COARSE AGGTEGATE (Contimied) |
Grading, o 7 pas e’ | 5645] Out|=em | 52i5| memm | 56i4[ memm [mem= | 047] 14.8
No. 8 woce | 16:6] comm | wmmc | 1064} eee | 5.2 : ‘
: Nae 16 Rttt 440} wuww b antaded 3el -
Lchemical, So/Bc (1) ceme | 7s0]  648] memm | 048] =mme | 27| meme Jmem | 57| 147
INTEREDIATE SIZE : - -
Serial Nos { wo-10 | Ho-10| H0-10 | HO=10 | === | HO-10 | NO~10| === | HO-10 | GAL~1 | GAL-1
. Gl | Ge2 | G=3 | Gmt fowem | GuB | Gm7 § e | Gw9 G=2(2)| 6=3(3)
Size designation { (Moua | (3/8 | (5/8 | mona | wwue- :i-l%)ﬁ (1LY =em= | (22)] (3/8- ) (5/8
N ~2in) -5/8) -1%) | 13| -13)
Bulk sp. gre (ssd) 2¢61 |2457 | 2459 | 2454 |==== |2461 [2.56 [—-== [2457 [2459 |2.60
Absorption, % 06 |140 [1el 148 Jowwm {048 [Lo7 | === 140 |0s8 045
Soundness, loss, % (8) 11,0 3.0 |35 18,6 |- |25 |96 |-—- [52 [1.2 {240
Abrasion loss, % () 128,28 {2245 | 2744 | 3846 |wmae |28.6 811 |wem= |29.9 [(g) [28.3
(Grading Used) A c B, : J [ A B | e A |em- A
Thin and elongated, % 12,2 |80 |11¢4 |1343 |wime 3040 {793 | ~=e= 10,0 [648 5ot
Soft Pieces, % 00 {00 |00 [0s0 |eeme [040 [040 |===e |00 0.0 ]0.0
*W 2.@{%(f) 44,6 44,6 3eb 8.9 —t een 1.0 1765 ey 643 Oe2 - 140
o ; (Continued on néxt page) R ‘ o i




TABIE 1 (Continued)

lSan_rqe Nos 1 2 3 4 5 6 7 8 1 9 16 11
E'. | COARSE AGGREGATE (Continued)
{Grading, oum % pass : ) | .
-in, 110040 | meme | ocmm | ceee - ——
z-m. 97;6 oo avan N --—; ‘; -np--; . -§-~ lm.o ‘ lw..o
1-in. © 8540 | ===~ 110040 10040 | ===« | 10040 |100,0] ===~ | 200,0 } 97,0 96.3
1-in, 6Le3 | =ws | 97.2] 9544 fweee | 92,5 | 96:6] === | 78.7 | 27.5] 67.6
3/4-in, 43,3 1 100,0 | 72,0] 8047 fwmwe | 7049 | 79:3| === | 50431 243 | 26.7
Luin, 2640 95,2 | 2140| 4645 Jesem | 3844 | 4404 ] =-= } 22,1 | 0.2] 9.9
3/8-in, 1544 | 3448 | 345] 1745 |oee | 19,3 | 2108} -==- | 442] 0,0 4.5
No. 4 2.5] 049 0.5] 045 femem | 2.8 200} aece | 04t |~sem 0.4
Chemical, S,/R,(d) Bed| 248 6e&| Bed|emwem | 76} 67| ww=e | 9.0] 9.1] 6.3
LARGDST SIZE |
Serial No, cmee | H0-10 |emem | weee | H0-10| mpmm |ew== | HO=10 | §O=10 | GAL~L | mmae
| wvme | G=2 fommm | wwen | Geb | wmem leeee | @G-8 | G=9 .G-,-z(z)l_-,-,-,-
Size designation mee | (45/8)] meme | - (5/i’,‘ rree |meee | (s28n) (2-3%)] (12=3)] =oem
_ -13 ) I Lo
Bulk Spe Gre (ssd) we 2,88 |omee | == 2061 | o= |—— 2.0 [2.60 |2.62 |-t
Absarption, % ceee 008 foome | mmem 047 |ese feee J0s6 |0t |08 |-mm-
somess. 1085, %(a) Weem 2.2 o mous s --; 1.6 - e PRI (g) (g) ‘ (g) - s eswm
Abrasion loss, () meme [ 2705 fommm | eemm 2842 | mmee {amem (2) 1(z) i(g) |=w-

(Continued on next page)
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TABIE 1 (Continued)

|Source Noe ! 2 3 4 5 6 7 8 9 10 11
COARSE AGGREGATE (Continued)
JAbrasion loss, %(e)(f}rading!
“sed) o ues e A R oo e @9 mensons A aonmen Soen wosm e w o L ous eoany e enen
Thin and elongated, % mme 1993 | wmem famme 1949 | wwme | wmen | 548 [ 442 |77 | wee=
Soft pleces % weww 000 | wmm | wmmm 040 | mwmmt | wwme [ 060 |00 040 | e
Lightor than 2440, % (f) Jeeec |248 | cece [ cmee [106 | =owm | w=em J 00 [0s0 [0s0 |-
lorading, oun % pass _ .
4-in, —— - 10040 | 100:0 | cmwn | wamm
2-in, wmee [ 100.0] wewm | wmwa ]100,0 ] wwee | wan= | 23,0] 1025 | 7907 =e==
12-in, meme | 99.1] coem | ccnn | 9446 mman | wmem 0e0] 0.0 11,3} anem
1-in, cmme | 93.3] wcun | omen | 77,2 -
3/4~in. cemm | 74.5] wmee | wmee | 61,6 - -
A~in, wmee | 27.6] wwee | owae | 41,0 ] =
3/8-in, ——— 640| wmwn | wemm 21,9 ] -~
No. 4 seseses 0.9 - tban -y s on 5.3
Chemical, 5./R,(d) eom | 3,6) mmee Jmeme | 5,0} come foeem | 8.6] 7.8) 1.5 —em-

®
standard sand,

(c) Tests made on washed sample; sample as received contained an excessive amount of clay.,

(Concluded on next page)

6

(a; Weighted average per cent loss after 5 cycles of test with magnesium sulfatee
Matio of compressive strength of 2-in, nmortar cubes mde mth test sand to that of cubes with




TABLE 1 (Concluded)

(d) S, = silica dissolved, R, = reduction in alkalinity, Values of S./R, greater than 1,0 have
_ been regarded as indicating potential deleterious chemical reactivity in concretes
(e) Loss in weight after 500 revolutions, Los Angeles abrasion test.

(f) Per cent of particles with bulk specific gravity less than 2,40 after 5 hre boiling
(= "Unsound chert"),

(g) Test not made on material of this size,
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DEPARTMENT OF THE ARMY
Mississippi River Commission
Waterways Experiment Station

1

ON FINE
AGGREGATE

- REPORT OF TESTS

Concrete Research Division
P.0. Box 217

Clinton, Mississippi

1

:
1
|

I initials:

Lo

' Date:

/10/49

e e

Amyun't of sample: 50 1b.

Symbol ! Project:
" No-10 6181 L mmm DAN
V‘_Senal No: _ - «—“— lf 5"“"9—
" N0-10 S-1 |
{ owcrptor ~ Sapd

Braswell Sand and Gravel Co., Little River, Ark.

t

Ssmpled by, Not shown
Date sampled: Not shomn . ‘ oo - .
sampied trom: . NOt shown 4 . . :
Date receved; 11 May 1949 : r
’ ' - TEST ‘RESULTS
| Bulk specific, gravity, ssd.© 2¢61 ) . L o -
Ausorption, per cent: ' 0.4 )
_Orgamic impurities test. 2 color ) *
Magnesum Sultzte Soundness (1) . Sieve Analysis
No.of cles D , Sieve Sue _Cumutative Par Cent .
We:ghted averagé loss in wt. 305 per cent Rt Fass, Spec. Pass
‘ No. 4 0.3 99,7
A e e - No. 8 1104 88.6
(1) See attached Formi 478 for detaiis of quantijative analyeis N"; 18 28-2 71.8
' , —{ om0 42,8 57.4
- Mortar-Making Prpperties No. 5% 78 .9 21.1
2-tn \cubes.' Type III cement Ke. 190 . 95'6 404 2
Tested at: . ' 3 days -7 days ~ Na. 200 99,5 0.6 -
Test sand: - 5500 T opst 5033 ps! - c - > oo
sia. san;i., ' 28\00 ) o . 3842 . psi (2) Material finer than No. 200 sieve determined by ASTM C 117
Strength ratio: ‘ 3 days 125 per cent | o o o
- { Funeness Moduts, 2.57
) 7 days 151 ;?er cent | Spec. FM': o

|
g
|

B T VOO |



N S - e

1
War Department ! SOLJNDNESS TEST } Conciete Research Divizon
Wssiss:pm River Co:qmiss:on OF FINE : : P.O. Box 217

‘ |
Waterways Expeniment.Station l ‘ T
Clinton Sub-Oftice ‘ AGGREGATE | Ciinten, Missiseippi

i
I

Symboi

s e o nw e ke - B T P C e e

Senal No: ’ | Source:

: :
rojent. © Date LoIetidis

NO-IO 6181 <  TEXARFANA DAK . 8/10/49 : cHW

no-lo 8-1 ~ iBraswell Sand and Gravel Co., Little River, Ark,

- v ot o !
. {
Date «tarted l {nitia’s. . Date completer: Initinis,, ~ b Agent used: i Cyatey' |
| 5=24-49 | JFJ 6-1-49 - JFJ . MgSQg 5 - __'
i N .
: TEST DATA ' !
.........'._._ e . , —
. Grading ot Waght ot fast ‘l Weight of Tect | Percentage |.ss=u g Finer ! Weighted Avetage, ‘
Sieve ° Orginat "}~ Feactons Retere | Fractiony Atter i " Sieve After Test, g Corre ot )
Swue .,Samp!e. | Tegh, 'irams i Test, Grams | Actual Per Cent Loss | Per Cent Lows t
“Gur Cent VUGS SNy e —«-A, T T I
Per Cen woan ? Run ¢ ! fien 1 Rup 2 ! Run 1 ! Ria 2 Run . Run 2 i
T e ;.- o e e b e r A et :
Noaen 44 - e ; - - | = - -y m :
No 5.) N ]w? 16.7 - ) - % - B - _,; - - ' - ! - - i
Do, ,sJ“ 50 . 36.3 : 10@.9_ }ee.ej %’.l . 9‘5’.5’3 4.9 A 4*.5 ; 1.& 1*.6* ;
"3 ! i < '
N.owlb 33 14.4 100.0 : IO0.0L ) 97.1 R 97QOi 2.9 M 3.0 : 0.4 Q.4 i
. . !
W6 %0 16,8 | 100,0 . 100.0| 95.6 | 94.6] .4.5 . 5.4 | 0.8 .0.9..|
l 1 . N 1 { \
s 5l 11,1 | 100,0  100.0! 95.7 . 95.6| 4.3 . 4.5 | 0.5 0.5 |
t N i N i
%fdm - 4 i 0.3 : - . - i - ‘ - : - ! - .. -
__13115__1 100. | 400,0 : 400, 0‘ 585 4 582;51 e ] 308 B4
! SUM WEIGHTLD AVS QUNS 1 & 2 L 6.9 ‘- ;
- AV TOTAL WEIGHTED Av. KUNS 1 & j ot cort |
. R i - ¥. RU} wé l{ 3 8 per cort !
i
MOTLS: :
1 Test fractiuns shait weigs 104 0 urtere test, , '
2 Tatt fractians shalt he taxers iy tan sizes listed o tibie belew
(e e e .
Phsmg l Retained on
o J: No. B0
Lo s e e
No 10 Nn. 20
' Np 8 ! Na 16 o, .
. | . L
Mo, 4 l No 8 '
- ' 3,/8-n l 4 !
. 3. Teut fractic o shail not be taken fom any of these w2es which make up feis thn 5 per cent of the ongnal matenal

S.zes M e ohove Bst present an amounts dess than 5 pei cent shabl pe uoswlered 16 Pave e tame aclax S5 0 per et )
25 the aysige of the next sasdter and the nest larger size. of o one of thuse 1 abise f, 0f the next sealle: o next lanar size,
whichaver s pregent

4 A proredures smplcyed n performing this test snatl confarm ¢ the carrent ediunn of AS.TM € 58 axcept thai the test suighin
snall Le maintaned at 27¢ 1 €. (8012 Fy; when the daily rpetition of cycles must e wtetupled the sampes shaht be stored dry in

the constantiempeature 190m, and the drang perod after each wnmersior snalt Le from & tn 7 hours

N B Al information, ncluding dates and witials, cafled fur on thiz form shail be jwovided for every samole teporten.

LMWV Form 478517



LMW FORM 475-9/4¢ N

. DEPARTMENT OF: THE ARMY, REPORT OF‘ ThsTs Concreté Research Division -
Mississippi River Commission .* : ;
8 L ' P.0. Box 217
Waterways Experiment Staticn ! ON COARSE ox 2
: ' AGGR EGATE Clinton, Mississippt
?ymbo' K o |  Project - : 4 Date Tty
S :
. Bo-10 6181_ ey Wmm DAM L 6/10/49 _ CHW
Serial No- NO=-10 G-} - | Soune . . : :
(Ko, ¢ -'2") ‘Bruwoll Sand and Gravel Co. . Littlo Riv-r » Arkansas
ot e el e e i e e s L i g s . -
. Desmivon: Grt'nl ; '
. . £
Amount of samole 4w lb. S
Sampled oy, ‘Not shown <
Cate sam ded: NQt ghm ’
Sampled frum "Not ghm
" vow seceet: 11 n-y 1949 -
' TEST RESULTS '
Bulk speciiv gravity, £sd.: 2061 . b -
Absuiption, per cent: 0‘6 N
Magnesiunr Sulfate Soundness (1} R .. Sueve’ Analysis ) !
No. of oycles: 5 | Swve Sas Cumulatve Per Cent
Weighted average joss in wi. 1,9 pei cent’ 'i . - Ret. Pass. Spec. Pass,
, AT ¢ - ; 6 . ‘.
! 5an i
,,S . C e g , o - » : Cdw -
(1) See attached Form 477 for details of quantitative and quaiitahive anajysis . .
> P Lo -; 3n o.o : IOOQOI
Los Angeles Abtasion Test | o Zod 97.6
0% Angeles tasun ftest - i /i
e . i 11/2 in. 16,0 85,0
No A reviogtione, 500 5 ! N T 38." . 61'3
Gradirg . z“ \ ! amn - B6,T i 43,3
Less o0 Wi, per &r.nvl' -28.4 Tl Wein » 74.0 2600
N s /8 m_" 84.6 15.4 '
}‘ . E No. 4 95 5 4,5 ;
e e e e e o e e e e i i e o 2 om0 b e e e+ e avmie e e o Ot ae e e ]
S Misculanecus. ’ i ) . e . ‘
3 Thir 2 e sngited articies per cent: 12 2 v l
Satt pattites, per cent 0.0 ' ; i
% Unsound Cherts 4.6 T ) . ‘
) ’ " .
1
- ' /
* ' /7 i {
' ! i
1
—_ P U |
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DEPARTMENT OF THE ARMY SOUNDNESS TEST ~ Concrete Research Division
Mississippi River Commission : I C o '
Waterways Experiment Station - OF COARSE e I:-. 0. Box 217

. ) AGGREGATE_' . .| = - Clinton, Mississippt

¥ ’ v

Syrnbol

S

Serial New No-lo G-; B “Source: - !

} Prc,ea - Dale: ’ ; [ teutials: ..

'N0-10_ ‘6161 mammmu T s/10/49 'cHw

. (Noe 4 A-._Z.")_; i | BROSWOL S& dJspd Gz:lvgl ...0.9;& Litzflo Rivpr. _A_rk;‘mt!
; ‘Date started: - e lmmls - ' Daie compmgd o .j imituals: o .| Agent used: Cycleg:
[, . “r . o, -~ - ., . e
5-26-49 [ JFJ] 4 8e2-49 - JRI 0 Mg80, 6
‘ I N TR Lo Tesr DATA' e
, ’ Grading of ‘ _W&ght o' Test ol 'Wcuéhl of Test ' Wevm Passmg Fmer Percentags Pas'smg _Fn'ner{ . Weighfed Lemge
- Sieva : ong:n'.v l -+ Fractions Befors ) _Fractions After- . Sieve Affer Test, | Sieve After Test, . "~ Corrected
. Sive Sample, L ., dest, Grams . . Test, Grams * Actual ioss, Grams " Actusl Per Cent Loss) | = Per Cent Loss.
. - . A DL B e e I P R - - CEURPI: SR . . .
v Per Cent - ‘gun . . Run ) Run_ ) { Run-2 ‘Ruo 1 L T Rum 2 (- ,Run 1  Ruh2 Run 1 Run 2 |
e _t_ 7._.,‘*-___ | S b . : vt .
| Ne.s '} 4 5 L A ' 0el- 1061 | -
. - NN‘:!./E"_‘" 21' l. 'f 745_0, I .....0.'6 1 o.t~ . ‘
;0 v |vein 56,3 500 | 1500° 0,5 ..0.7
‘- T e e T i -
oo (3807 | ey o 0.5 | 0.8
[ T e g
” TotaLs zzso zzso 22 ‘ | REEENE
: \ . N -~ PR ',‘»\ J oo < . v .f.: " A ek e ]
' ' Lo ‘ "1.9 4 per cent
. COns'-uem 1. No. of P;":‘i‘i’“-f.:r. oo » " No..of Pa s After Test ) ] * L .~
& (Sm 1/44@ LY Crgmbed ke ' 1

Qe e e

FUR T g SN O A,
S Ftndstoq ) R

¥ ' \-.-3-.4. ¢ e A ..._;.,"

N .‘. L S

b A o T

A e e ) & n t
s NOTES; : R

. P : . A s T . L .

- l Test fm.hons :ﬁaﬂ be pup.mﬂ from ma!gml 'r6m 'wmch mef pamng No 4 .:m Qf mn.md on Hn sma have bun umnveo !
i ) -2 Tm feactiony of at luﬁ th- blw: munu Shail’ be pmmm fram such of tha mhawmc m: as e pvescm in qmmmrs of . ‘
e A percant o more .. S o L . ‘.
;o T RO LI - . : s e — . . _____4
s’!ﬂ . ” v :Cons'l.nng'w . ‘4 . L . N ~, /‘ 1‘»,-. . -
el R ~—t-. Miadaici e o * remuousss alaahant e R

) Ne. 4-U/%-m. . .4 to 313 -if. nmxgr(a' “and f(, pm perd 3/k s 1/2 . mam.‘v .

e premen b e gt e et cam ---,-...~,~ T s pamn o e ewean s el e LD . P R YN TR

VRN 1721 in f %0 g i . 50 .v. Qrt 1/2 w34 mataint and B per cont ,!‘t W l~4n mateml . o
b i -l 3 . e e coiwd

R © 3, Rum the 172 % 3/4 »id "’{J 0 tin wr‘r.'pt;{enn ot the 1/2 0 Vin.sze Jn’;epa‘?‘!e u"skm'w x:.mii!' qualitatwe examination of the -
T 3/4 to lam , stilches, .«Jm q RE A tnv .umu ation, the n.awml D both Bhshns smr. be combme and sieved 00 the 1/2-in. siove.:

L ;o 4y Sizes not lmM o7 Wresent n Aty isss th.m 8 per cent, shaﬂ be_cantidersd to have the same siruel per cont loss At the nc" o
s , . smaller of est iarget siro, whutirever iG. tested. An proceduies omploye« n porfmmtn‘ this test shajl cooturme o the curtent: Odalmn ;
S
v ‘ -,‘of ASTM.C BS except that:the *test_ solificns shaii ke, rraintyiosd ot 274 1'C(B022 F Y, whan the Guiy repanon of cycles
S nrust be inteffupted the test damples shall be stored dry. in the sonstant tomw-'urr "wm. the dning W""“ alter each :amersion Y

LI . - i >
L . lha!'be from Moﬂwms nndmmn'-sﬂ-m. stove stsll be Jsed. . - B o : . - o
T '\ . ) R ) . . < ¢ (‘
2 N, B Nl mlormahon. mcludlng oau md mcﬂah called - tor o . this form - smabc lxuad m L R o .
! .l . ..' ! ' ’ : ' -
~ . . R
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REDUCTION IN ALKALINITY, mM/LITER, Re

LINE SHOWN ON FIG. 3 P. 213,

PRQJECT: NO - 10 6181

JOURNAL AC!, PROC. V44, NOV. 1947, AS : L TEXARKANA  DAM
SEPARATION BETWEEN “INNOCUOUS” (LEFT) : R ' METHOD® CRD-C (28 - 48
AND “DELETERIOUS” (RIGHT) AGGREGATES. , ’ R
250 T T T _ LEGEND
- + + et b TR —it L - 4 e
, SRENRE - ST 17 Tl . BRASWELL s.86. co.
1 SRR R R T e LITTLE RIVER, ARK.
? 1 i RN ‘ ' : o ] a1 T ‘F ‘
S R LAt i A B /L0 1 LR
200 T ' T : 1 : — )
e . I N
+ - - - ] 3 I S
- et : : +——+ H-+ / . .
: Pl . R RIRIE / ; !
T T ] ; ; ; - / 1 !
150 ek R et Vi | | TEST RESULTS
: b . ‘ RN Sc Re S¢/Re
3 S ip /. - -
. NN 111/ . R I. 80 28 2.9
: : IR Ty 1 , 2. 95 28 3.4
: - 0 e T bttt . + Rt ol S o
100 : —T 11 4 ; - : -
] RN RN i
ol ‘z 1 j A ;
| A P i
50 - . i ' SVERIRINE
I ; ; ! i
* t : 4 ; 1
' ‘ g2 t ;
? H ] i +4 4] N ! . :
X H ' H i e ; , : 4 f ;
ol T i 1 RRIHE T
i ' 10 100 1000

DISSOLVED SILICA; mM/LITER, Sc

RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE

WITH SODIUM HYDROXIDE

DATE: 17 JUNE 949




DEPARTMENT OF THE ARMY
- Mississippi River Commtwon

REPORT OF TESTS

‘Concrete Research Division

Watervays Exmm Station . " ON_FINE R  PO.Box217
L . AGGREGATE X Clinton, Mississippi
Symbot: T Project: ' - Date: ) l initials:
. No-10 6181 mmm mu . 6/17/49 | _caw
Serial No:
. NO-IO 8-2 Juban Gravel Co,, Sibley Plant Minden R Louiuiana
anscmvipﬁon; Shhd T
; : ) .
M;unl of sam;':lo: ‘ 301b. - \ ] /
Sampled by: ~ Not shown - . A N
* Date sampled: . Not vshovm €
* Sampled from: _ Not rﬂhm - ' .
" Date wt-'em&: 11 Mﬂy 1949. - - ]
‘ " S TEST RESULTS - ?
Bu-lk ;pccnlnc.g;lwty. s ‘! ’ 2.62 . - ,
m@‘wn. per cent: ' Q. :
Organic irﬁpbm'ies.usc . 1 00103‘ ‘- 3 -
o e . i
“Magnesium Suimq“s?uncpiss in v  Sieve Analysin’
No. of cycles: 6 - L . Sieve Stre Cumulum Pt Cent
o ) } . : RRME Ret. Pass Spec, Pass
" Weighted averagé loss in wt: 1 .‘7 [ per cent BRI . - N TR
| R w24 .7 9746
O :_b o e e e o mee n e e e e B, - N’O. 8- . 13 ..7 t. 86 05
(1) See i(tached Form 478 for details of . quintitative analysis "No16” 0 5.6 - T4.4
: _ I w391 1 60.9
" horar Making inm-es i e 5 71.1 . 28,9
2m. cubes: Ywe ILI cemen ' o7 A ‘Noﬂ 100‘ gg.g L g'z o
Tested at: 3. dlys o 7 days No. 200 * * :
Test sand: 5592 i 4787 pei. e e T e e e o o b e
. sand: 2822 oo 36817 o (2) Mstenial fiver than No. 200 sieve etermined by ASTM C u
n | [2 :- " de 2 cenf LT - = h
- 3 : : ’ l 7 ! ( t hncness Modutus: 2 48
ays

? . 132 P cf'ﬂ ‘ Soec. F M.

It

LMW FORM 474-5/48




[N U S B T -

NO-10 S-2 . Juban Gravel Co., Sibley Plant, Minden, Louisiana

; % . War Department : SOQUNDNESS TEST ] Concrate Research Division :
: Mississippt River Commiission : OF F.'!NE : i P 0. Box 217 {
Waterways Experiment Station i ! :
; Chnton Suh Office ] i AGGREGATE ‘ Chinton, Mnssis_spri !
| e e e = £ e ¢ et mertmi . e < ool e e R ot = S R e ekt . S = o [ |
: Symboi ! Proyect; » Date . imbals ’
| NO-10 6181 TEXARKANA DAM e/ir/as - | cmm |
% 3enial No: | Seurce ;

!_

;

t
..2
o Date stan-gd. I [RITIS ' Date compietad [INHETEY v Ager! usaa Cycivs: ‘
L 6-T-49 | M 6-14-49 - JFJ ' Mg80, ,» 5
I ' ‘ TEST DATA :
' N i
3-—‘.—»— - _..-_.~r--~.-———.~_—. --.——r-m . - r-- l i ...1‘
; “ Gragiy of ! Warnt of Test ' Werght of Test I Percentage Passwy Fines Weighted Average. i
Siave L Orgea f fractans Peinre : Fraitisn, After ! Steve After Tesgy, ' Carrerted i
Sua ’ Sample i Test, Grains ; Test firams b Actual Per Cent Loss L Per Cent Loss i
H . ' S U U SOV e e e
o b Cent 4 Ruo 2 Ren i Run 2 |t Ko} Run 2 L Run 1 R o I
R g e e .i - TR LR oot 0 Y ORI
- ; i i
N> 1030 ; 7% 2 D R S S - . - ; - - |
i i i
Na B3 100 26.2 : - : - ! - - I - : - | - - |
M3 00 32,00 100,00 100,00  99.5 99,3 0.5 0.7 |. 0,2 0.2 |
ne s 3 13.5 i 100.0 100.0; 99.0 98,8 1.0- 1,2 ' 0.1 ' 0,2 f
No 8 - lG; 11.9 : 100.0 ].oo.oi 96.2 9405 ;> 3.8 5.5 005 0-7 ’
rov ey M8 100.04 | 88 Bl
[t ¢] 1037 100,00 1000 94.7. 95.1] 5.3 . 4.9 ;0.6 0.6
! YA 4 i 2.4 - - ‘ ~- - " Ded 4,9 ‘ 0.1 0.1 :
¢ { | ! . |
. _Joms | 100,0 . 400,0 400.0  389.4 387,7: = . . .= i 1,6 _ 1.8 ]
| SUM WHIGHTED AvS. RUNS 1 & 2 i 3,3 o
. . T o =
‘ . . L ) AOTOTAL WEIGHTED AV RUNS 3 & 2 | 1,T  eerest |
r—- PR ———— AP o —— ——— - e — ..v..1|
| NO) i
ilh '
I Test fractuns shah weign 100 p Lefure lest
2. Test fraztions shal be aker omy frem wizes isted i tabie beow
S
Passig Retnned on
Nc 2] . No. 50
e e ]
No 6 No. 30
Mo 8 " No. 16
No 4 No. 8
. S S
3/8-n, No. 4 .

3. Test fractious 3hai not be taken from aay of thets sizes which make up iess than § per cent of the onyinal material.

Sizes in the abtose hst present in ameunts fess than 5 per cent shall be considered to tuve the sama actual foss in per cent
as the average of the rext smaller 2nd the next larget size, or it one of these 15 absent, of the rext smailer or next larger size,

whichever is present

4, ANl procedures employed in pedforming this test shail conform to the current edition of AS.T.M. C 84 excent that: the test solution
shall be maintained at 27t} C. (80£ 2 F*); when the daily repetition of cycles must be interrupted the sampies shall be stored dry n
the constant temperature room; and the drying period after each immersion shall be frem 5 to 7 nours .

N.B. Al intormaton, mcluding dates and mvals, caited for on this form shall be provided for every sample reported.

LMWVE Form 478547



" DEPARTMENT OF THE ARMY - ) REPORT OFITESTS ‘ Concrete Resgarch Division
Mississippi Rivet Commissicn. /- . e p } ’
Watarways Expenment Staticn ON COARSE } _ P.0. Box 217
' _ s CACT r%E(vATE J' Clinton, Mississippi
Symbo!. ) ! Pml‘u 3 i Date ' . mm'.:"‘
| No-10 6181 _. ... . . TEKARKANA DAM .18/11/89 | CEHN
4 Seral Nao: No.lo G_z ! Scuut ‘
(- 1/4") Juban Gravel Co. . Sibley Plant Minden, Louisiana
Den Lplion Gt'&vol K . . i ’ .
A'moum of sampve: 100 lbo
 Sampled by. . Not shown
Late »ample" Not shown !
sampled fram; Not shown . i
Oate receved 11 my 1949 » s
o e e e e e ; e - e
‘ TEST RESULTS'
—— — e - R ]
Butk specific gravity. ssd.: 2-57 [
Absorplion, per cent 1 . 5
) e i o s o 8 o 14 8 e e et ot - {
Magnesium Sulfate Snund}:esc 4] : , Sieve Analysis :
‘ . ' !
No of cyctess ~ § . . : - Srave Size Cumulatve Per Cent ;
Weighted average Ihus in wt- 4,8 . peret " Ret Fass. Sphe, Pass
o A ton
SN - - - e e 4", ‘ ' !
. . ) in
« (1) See attachbd Fotm 427 tor detaits ol quactitative and Guahiative anaiysis X i
i . . . . . " . H
. T . 4 2, !
Los Angeles Abresion Fest . C V2 o - i
Mo et renaors . 500 /2%~ 0,0 100.0 !
Grading ] C . . ) 3 8!‘ o 1 . 3. 98.7 i
_Loss in »'1. 81 cent: 2407 -, N0.4 m . 44 05 55 .5 ’
- No.8 xxx  83.4 16.6 |
- B Nosl6rxx 96,0 4,0 |
J:" . e— B el I J S e R .—— . a— - e - ,,_1
:'"‘ Mma‘tancous ' , i
. - Thm ard elsnated mml(»s per cam. 7.7 . \ i
N . . . , .
R I "Salt pat ches, per cant Q- o ‘
% Unsound Chert: 4. g ‘ |
. i
‘ {
t, , |
1




’

|

Symbot

Date stated

War ')epartmen'
Mississippn River Commussion
Waterways Expenment Station

Clinton Su2 Office

P s m e ¢ ——n e e vy 2

... HO-10 6181 .
Serial No, NOwl(O G«2
IR CI0 V7 \) B

' 6=8~49 i

et SR

SOUNDNESS TEST !
OF FUSE COARSE
AGGREGATE

Concre

w Kesearch Division

P.0O. Box 217

Clinton, Mississippi

- s o e e =y

i

i
L.

Date:

. -

Sovrce.

|

. [
IRULIPR . i

JPJ :

Date tompletauy _Inthats:

6-15-49 LIRS

Agent used.

gk,

. 6/11/49

_Juban Gravel Co., Sibley Plant, Minden, la,

% imtalg

CHW

! Cycles.

.5

B

TEST DATA
I ‘ i . v
Groding of ! Weiint of Test weight of Test Parcentape Passing Finer ! Weiplted Averege,
Sieve I On g Fracrons Befcre Fraction: At'er Sieve After Test, | Corracted
Size i Sample, Test, Grams Test. Gram Actual Per Cent Louss i Per Cent Loss
p ; T ‘ - e g ¢ e 2 e e o e et e g
| Per ten Kan § . Run 2 Hun L Run 2 Run 1 Run 2 ‘ Hun ) fun 2
SIS AP U ORI SV SIS SR [, —— SN U S —
Ny 100 pv» - - - - ' - - ' - y - . -
- [ - .- + SN " e . e
Na, % - 100 - - - - - - ! - | -, -
‘. . e - - S L T [ -
“° J“-"#? 4 0 - . - - 200 \ 304 l 0.1 001
. . - - . . A gt I e .
100,0 100 0 898.0, 96.6 2.0 3.4 1 0.3 0.4
100,0 100,07 -95.9 96.4. 4,1 3.6 | 1.6 1l.4
| 100.0 . 100.0 94,8 96,0, 65,2 5,0 , 2.2 2.2
- . . i : ; ! . .
: i - - - { 5.2 , 5.0 H 0.1 0 . 1
i . .
} G | . ;
r_‘.v.}.?.'fl."...l__lmt.gj.,_.5,9_9.0,0. . .800.0 . 288 7 288 0! = = 43 42 |
i
i sum wenrww AVS mm; 1862 ; 8.5 - i
N - +
[ ] .
AV. TOTAL WEIGHTED AV. HUNS 1 & % cer rant
: d_ N ‘. AUy 1 4,3 -
ni NOTES: i
1 Test tractons shall wegh 100 g betore test, {
2. Test frachions shall be taken only from sizes bated o table hetaw.
\ . )
Pass:ng Hetanegd on
) 3‘) No %0
~ No. 16 No. 30 l
Ny 8 " No 16 i
No 4 No - 8 :
3/8-1, No, 4 . '
R i
2. Test fractons shall 1ot te la_tén fromn  ofty ©f these sizes which make up fess than 5 per cent of the cri, nal inctenal, :
Sizes In the above (st present in amounts less than § per 7eat shall be considered to have the same a-tual [ses 1t per cent !
ac the average of the next smaller gag the next lyrger siee, o7 o one of tese 1 absent, of the nest simailer w next larger s»;e, :
whichever 15 present i
4, Ail procedures employed in performing this test shail conform 1o the curent edition of AS.TM. L 88 wreept that the tect cnlution
shall be tnaintained at 271 1 C. (80£2 F'), when the daly repetition of cyclas must be interrupted tha samples snall e storeg dry
the constant temperature room; and the drying period after each immerswo shalt be frum 5 to 7 hours !
i
N.B. AR intormation, including dates and imtials, called ‘er cn this form stall be providied for every sampie reported.
L._‘ - - -

: LMWVE Form 478 5/47
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DEPAKTMENT OF THE ARMY |
© Mississippi River Commission™ .
. Waterways €xperiment Station -

-

. REPORT OF TESTS
, ON COARSE "
' AGGREGATE

T

A

i Concrete Research Division
P.0. Box 217

Clinton, Mississippi

Symbok T
NO-].O 6181

Project:

TEXARKANA mn

<
. N 1
v,,_,....

. Date

.18/11/49.

toohnbys

i oEW

b e et e v Ce e e e
o«rial No: NO-lO G-z Source, _ ’ ' i
(3/8" - 5/8"%, so-oallod) Juban Gravel Co. Sibley Plant, Minden,. Louisiane.{
Descvpmn Gravel . ' ‘ g

. : ‘ ' H

T f v " {

Amount of Lol 100 1b, . |

Sampied py. Not shown z

Date sanipted, . Not shown , i
Sompled fro. Not shown i

. ’
. al recdwnd 11 M&y 1949 > =

1 : - ) - ' ‘ )

TEST RESULTS ' .

--‘——-- o e 4 e e e )-* e : y ~ iathaties
Butk specitic gramty, 3¢ 2.57. .

A‘fvsar;'.tmn, “per cunt 1 .0 \

oo e - e — }_ S, - —_—
Magnesium Sulfate Soundness (1), . Sieve Analysis . '
N I 3 . ’
Ne of eycles: \5 . ';' o Sueve Size ~Cumulative Per Cent ’
Wew.gh(ed averape loss 1 wi. 500 S . per ceat l ‘ Ret. _E;?"'_S_' ’ Suee Pase }
‘ : 0 ’ .‘ oo ;‘ & n, |
- i 5 in !
. ' . !
. : . : S i
(1) See attachied Form 477 fur detsds of quanttative and quahtatize anaiys.s R . ;
. . . N . ' Jan ) i
T RO T _ k 2n | !
Les Acgeies Abracin Test ! VY2 1
ceNy aF g e 500 1 !
’ Geandng .. (e 14 in 0.0 100.0 !
Losy in vt per wari 229 5 /D n 4. 8 95 . 2 ’ !
' 3/8 n 6502 34.8 l
No. 4 ,99.1 0.8 !
S — U O I — O - i
! i
Misi €10 us ¢ !
‘ilml P wny Al parhelay e cent ¢ 800 ;
R pec et 0 v
7 Unsound Chert: 4.6 3

¢ ' N

J . !

i v - |

l A

i

OO N VU VRN
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DEPARTMENT OF THt ARMY
Ml&S'SSIpp| River Commission

" Waterways ‘Expenment Station

SOUNDNESS TEST:
OF COARSE -
AGGREGATE

Concrete Research Dwision’ *

i

P.0." Box 217

Clinton,. Mississippi

_WO<20 6181 . |

URIIN B

6-8-49 « | Mr .

! “Project:

f ) e

'EKA.RKANA DAH

.- ‘Sﬂial Mo: ! No.lof G2 : l Suuree:
. (8/8" - 5/8", 80-called
Date ‘started. ’ )nit:ulq; } L

)J

Date combleted.

lmb'a_!ﬁT

1

81540

uban uravel Go. : Sibley Plant, Mind.en, la,

i!éﬁ

t

Date L initaly:

@ﬁwasii,

ke D

Cyc'es.

CHW

Vo . “

TEST DATA

Wergt of Test

S

GCrading of {

Sieve . Onginal .F rai:’.mns, tefora

Weght-of vl‘!';'.'
. i
Fractwns After

‘\thght Passing Fiser

e, After Test,’

R R

“Sire Sample, Test, Gva ns " Test, Grams Actual loss, Grams
S RO AP AP O\ S e
) Per Cont Run 1 Run 2 Run | t Hon 2 4 Run } ‘Run 2
toa - d : i e e LIRS P B B
o Neods -
o e oo PO
) .Nq.4-1/2‘—mf 94,3 i 22
1/2-1-in | . - s
o g e T —_ e
N FORRN
+ Y-im - ol
TOTALS 22

%bM WUGHTED AV“
PR

-

Percentage Pasuing Finor
Sweve After Test,
(Actuai Per Cent Loss

RUNS T & 2

" AV TOTAL WCIGHTED AV. RUNS

Corre.ted

. fer Cent Ldss,

l&?

Constitue
(Suze 3/4-1w)

el

——

" No of szcles Atrer Tast

. Y -
‘Crm‘rmm Cracked { Flakag

© NCTES:

5 percent or micte. . . !
P o o e ”""“"’"’T”“"’""" o v ememrmenme e . J— i
; Sue. Amount } . Consisting Of R e e :
" nea ! AT S per et LSO S 1 3 ﬂ i matunal and L0 2ar cent z/s wel/2 an sat 2nal. [

. . .,.._....,,:.. cm i e e R N e en - S JE TN - 4
v* T XS WP B per cent L2 1o 3/4~‘n matnal ang B0 wer gint ,'d ta 1e .
bt e s o oo e o b oo S .

3 Run e 172 11 /5 ang - A 15 kin covnpweﬂls of *te 1/2 10 Lin; sizw n s’epara’e'basws to cenntt qualitalive examnistion of the * .
IR B et it » L examinahicn, the matenal in tatk baskets shall be Lombined ang sievad on the l/?m Sieve 4
. . o
4 Sizes nol tected of Tavsent i amoul dess thar § per cent snalh be tons'drrm to five the saine actoal “per cent foss at &he ncA !
, snafie: Or sext orger <iam, whchens b ?eshd Al ,)la\.cdues enployad in perfryming this test shatt conforme 0 tae cuwirent wdition ,
¥ of ASTM. C 88 excepi tnat "the mst ‘soivtions shatt, e Faintained-nt 2740 € 180‘? £} when tne nmlv repelition o' rycies 'sv 4
must be mu.-rrupted the jest sdimipies shail da swrad dry ‘?h- conglant to mp—-mu ».room. the drnng. baridd wtier earr »m—xmswn )
a“ brnum £t 7 hoursy a.:d gzadingﬁ shiovan sbcve snalt oe usod i . .
%8 Nl inforri. »t omnwhuj-w e\x'e« and Lingbals, cahea for on thi b:"m shal be fiked :r. -

l. Test fractions shu!l be prepared teemoglenst bom thrh sues pas'..ms, Nu 4 veve, or retaned on Hn sieve have been rerrived

2. Test frtchcns of e( least the foilnwing veigr's shal 4e™ prapsrad toom such ¢f the foildwing S.Zes as are present 'n :mmun‘s o!

Weghted Average,

y .

LMW Form £77-3/48
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S, U, S - e e e
Descopon Gravel RN o
_Amnaet’ of :‘u'w.,viu.'., . 275 lb.
. Bamnted DV": . Not shown
“Dats sampien Kot shown
1 Sample .ifc'm' o "fNOt shown
Daie.recebirr 1 May 1949
i ....._L-- o o s rwane - L— —
1 I ‘
2 TEST R%Q\IL
AR e e - RS
am specm«. Rty sed.: 2.58
. I\,biurllon po: cert 00 8 : : ;
‘Magngsiam éuua:e,%undncss % : Sieve Ana!ysis\ i
M . [
N m cym : 6 | S Sue " cumuatie per Cent '
e v ~aht&d average !oss "W 2.2 per :;.‘i-t a iy Ret. . Spec. Pass
;f‘ L, ' : 6on
¢ . 5an -
e 4n > ‘ |
(1) See attached fccm A77 for dets's of ruanmame and qualtabie anolves 3in ) . E
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___5/_8_-, §_o-gaued)1,_*_Juban Graywel Co;,_ ibley“,flant,u_inclex;,]_Lomsiana s
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Noa1/2-nl BB,7 | 750 75q , 718 730, 32 | 20 | 4.3 ', 2.7| 1,10 0.7
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IN ALKALINITY,

REDUCTION

-2 31vd

PROJECT: NO-I0 6l8t
TEXARKANA DAM

- LINE SHOWN ON FIG. 3 P 2(3 —
JOURNAL ACI, PROC. V44, NOV. 1947, AS — 4
SEPARATION BETWEEN '“INNOCUOUS” (LEFT) :
AND “DELETER!IOUS” (RIGHT) AGGREGATES. 11

11 METHOD: CRD-C 128 - 48

n
('3
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t H ! : T : ! 1 H T i
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150 i AR EEEEIE yAuE
INRAEMN AR EE /.
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RN HEHRNA s Sc  Re Sc/Re
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{ 10 100 ‘ 1000
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RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
WITH SODIUM HYDROXIDE DATE' I7 JUNE 1949
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: Waterways Expenment Station | [ !
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B . - ‘
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. NOwl0 8«3 Eguwell Sand and Gravel 00. s 2 mi, South of llindo#
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TEST DATA . :
e T Y T e B *j‘
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} e . + e v v ade e e i 4 e e
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,. - o “ . 1006.0..0.400.0 400,09 384,56 ... .384.5 --L-. o OB e W 2o9,._,..._..~.2’3 . _'l
; ! _SUM WEIGHTED AVS. RUNS 1 & 2 i 5.2 - i
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) 0
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-n.r‘ recenves 11 H‘y 1949 ' t ; " ‘ :
A\
e TEST AESULTS ¢ ,
T Buik specite’ wriity ‘s;d:__: . 2..58 : -
- Absorptien, per cent ‘1.3 . ,
: vt R - A 1 i
LY i . Magneswm Sulfate Soundness (1) e - Sieve Analysis
X e . . ) . ’ i , . . .. : .
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Cohcrete Research Division
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Symixt . ' Projects
‘ NO=10 6181 _ mmm DAM

T

i Date.

ls10fa0
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rd
oo llinden, I-ouililna v
. ,H.J;&:,p;\.n . Gr‘v.l == oy s e ..‘.‘ e e m— - 1
' -y
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TEST RESULTS
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. - I
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' Weighted .average loss in wt: 3.5 et et Ret. - Pass. Sweg, Pass
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' e & )
P SO e | i
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e TR vﬁra;;‘mg of - Weight ‘03 Test™ ) Welg"i\c" "esl % w:ngm Passing 'Pinieu'- Parcentage ~l’.as§|ng>",!l;:or 75 Weizhted Ayerage; -
Siove - “‘déy‘gia'al 1 Frartioas’ﬂol&w' . Fna,(noﬂs A!tev s.m 'Amr Test, ., 7'- T'Steve Aftes Test, 13" L Cofrected -
Size ..;1 " Bample, | Yot Grams»  * 4 = Test Gnms " ctual ioss, I;vams Actusl I'er Cent Loks Per Cent Loss.. - _
DR BT e r* Sl "”*""f T ey [ e T O > {
DS Ctn!, Run 1 Run 2 Run 1 gy fun T Rf"! 1 Run 2.0 Runi-| ARunz' |’
v & "“”"’ ""‘4 3 Bl - % T ! Baes B :,‘;T. t
S Y B EAT " e T v < g A B
—-'-*——E?—»-A" [ S 0'5 ]‘v—'?"'" Pl f{f' "“.""(;'f",‘ = 2
: [ B SEUNEYTR
Pff*.{{ ."ZJ,_z Q{L-. RO S B SENIY AN .o -
5N mrcmw AVS. RONS ¥ &7 |
,..o.—-.»- i e »-v-—--‘-

! * R ‘
B e e + e e - .
]" Tonstitpent |, ', No. o! Patrt.'u.s N° ot i‘amfles lﬂu Tf't ‘
L‘ Aasw o] Beore Tt | ] “Tracked © b ;. Flakid A
BV N - :

m:mn chaih.w “)8 =
Pg;-ous Chert )-
..L) __",.f
uorgs. IR ,
; '.< . :
- ‘,.-' 2 Tm m;t‘qm of st leaﬂ thp fouavmg wo:;nxx shall 110 g&p«od'from suen ofthe foifomng slh‘ as we .mmnt 1mamou-fs ot V1T
$'~weqnto'muw A .. 3 s . e ‘e R
- S T — AL ™
O Amo«nl ) e "Gon\»sxm; ol . I . ) v .
s emmpon s e e e e P b B
IR ” ) ocr Lent No. 1o Jﬂh’h matefich ud L w (.cm 38 to )’2- . ne'eua! Yo
e _m;,,‘,, et e ,_...,..._ s " .._.,_..‘.L - . e - - Tt ,,.‘.._.., ey - ~
Ih00 g U A e Lent L2010 34 mater al and S0 pe: cem 3/0 lo tun matsml e A
- i LI eiptio --.- oy e
: Fiate Lin cq,».panenh ol the 142 to. Jom ‘somia senm'ar ks to permit quanmwb erammlt on o‘r!m -
oo o elhmiation, the m-mm . bulh baskers sKhii be cqinlingg And suved on the /”-u‘ tieve
. oA S
- { .,ms nat tns-u o av-ao—w e Jm: T 'w tiian 5 uv iem inajo be cmsumod fo rmo the same m ,al p?( cc.m frss Wt Ue rext
RE un.nar o: ‘nedt farger’ sm,,‘m-c‘wm 75 wated, prowdumsema' 2y in podormmg nns fest xhoh ,onwy ,{3 ihe. curratt Nmﬂ -
:(stu C 88 cxeapt mpt e, mt wtittons mr{ be, maintamao at' 278’1 C (8022 F): whan tha. dm; Tépetition " ot Syeles A °
: n.;st be’ m!\)'lm{ed ¥ha test \.lmoie\ shalt Le sthred’ Wy m the cm!aut ttmpevulu € momm, u'oe mymg mm ,'m em n wmrs.m. K
;Mu‘u (mm f, m; zuwrs. md g 34«..* snown :buve \;hw oé J-od e _ o i
’\.‘.“ . . - ", Y .
AP R P
? PP , ”.... - ’
~ . " . o




mM/LITER, Sc
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SEPARATION BETWEEN “INNOCUOUS” (LEFT) - METHOD: CRD-C 128 - 48
AND “DELETERQUS” (RIGHT) AGGREGATES.
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RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
WITH SODIUM HYDROXIDE DATE 17 JUNE 1949
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.

" Concrete Research Division

P.0.-Box 217
S

©+ Chnton, Mississippi

200 1b,

Not shom
Not shom
Not showm
11 May 1949

A'mnum ¢! samole:
Sampled by,

Date sambtac
Samed Hmv'. .
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.

" YEST RESULTS

. i N -
Bu‘lk specilic gravity, <sd: | 2.54

103 ! '.

Ab’sorptmn\, per cent:

——

e

>"No-10 8181 | ""TRXARKANA DAM " "e/16/a9 ' oM
" NO-10 G-4 | Meriwether Gravel Co,, 1 mi, North of Lewisville, Ark.
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mM/ LITER, Rc

IN ALKALINITY,

REDUCTION

-2 31vd

PROJECT: NO- 10 6181

LINE SHOWN CN FIG 3 P 213 .
‘ | TEXARKANA DAM

JOURNAL ACZI, PROC V 44.NOV. 947, AS i
SEPARATION BETWEEN YINNOCUOUS” (LEFT) -
AND “DELETERIOUS” {RIGHT) AGGREGATES .
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RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
WITH SODIUM HYDROXIDE DATE" 17 JUNE 1949




LMW FOFM 474-9,48

DEPARTMENT OF THE ARMY ' REﬁéRT OF TESTS Concrete Research Division
Mississippi River Commission ~ / ’
. . P.O. Box 217
Waterways Experiment Station ON FINE X
' AGGREGATE Chinton, Migsissippi
Sympol: T| Project: - I Date: ( Initials:
. No-lo glgL |  TEXARKANA DaM 1 6/16/a9 | cmW
Senat No: | Soure Caver and Logwood Atlanta, Texas, plant 2 mi.
NO-10 S-6 J North of Texarkana Dam Site,
b el e a .__,._,,..-.7 FRUREEUEOVHP IS P A S PR, — - e e
Desmphon Sa nd
Amount of sample: 50 lb. . )
Sampied by Not sh own ) :
Date sampled: Not shown
Sampled from: > Not shown
Date recewed: 11 May 1949 -
TEST RE’SULTS . .
. Butk specific. gravity, ssd 2. 62
Absorption, per cent: N 005
Organic impurities test: 1l color
- e a R Yl - - . ——
Magnesium Sulfate Soundness (1) | h Sieve Analysis
No. of cycles: 5 ! Sieve:Size Cumutative 'Par Cent_
' : Ret. Pass Spec Pasg
Weighted average foss n wt.. 2,0 pre cent I . T o T
No. 4 0.0 100,0
] | e s 1.7 98.3 .
B LN 14,9 85.1
P | No. 16 ] .
(1) See attached Form 478 for detads of . quantitative analysis .
v»c.u attached fo m_w_'_or etails of . qu o No. 30 37 .‘7 62.3
Martar Mak:nz Properties i sio. 50 . gg .g g°;
' ) 160 - ° °
2.0 cubes. Type i III cement . 7 . :: jOO 99.9 ) 0.1 {2) .
Tested at: days ys N
Test sand 3150 psi 4083 b o o ’
S1a. sand 2822 psi 3617 oS, (2) Materizi tiner than Na.. 200 sieve determined by ASTM C 117 - |
i Strength ratec 3 days 112 percent fineness Modulus 2.46
) 7 days 113 per cent Spec. .M.
! - | S
I
|
!
|
i \
| ! N
| |
i
| |
i - |
. ~ ‘ 1
: i
I
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War Cepartment E SOUNDNESS TEST Concrete Research Division 1
Mississippi River Cominission \ i
; OF FINE P ox
Waterways Experiment Station = ' -0. Box 217
Clinton Sub Office ‘ AGGREGATE Chinton, Mississippi
Symbol ' Perect, i Date: , Initialy:
§O-10 6181 TEXARKANA DAM i 6/16/49 | CHA
s b m —— e - - . 4
: e - i
H N
Serial l‘?:) 10 s 5 | Soue- Caver and Logwood Atlanta ‘rexaa , plant 2 mi o |
P - =5 ' Rorth of Texarkam Dam Site," |
Date started. I Imtiats: ‘ Uate wompieten: oo s i Agent used: Crcles.
6-6-49 | MT . 6-13-49 @  MT . Mg804 5
TEST DATA
v - —— -
| Grading of weight of Test Weight of Test “=~Perrentage Pasung Finer Weighted Average |
Siave i Orilenal Fractinrs Before " Fractions Aftes Sieve Atter Test, - Corsected
Sn.n ] Sample., Test, Grams Test, Grams Actual Per Cent Loss | Per Cent Loss
! Per ent Bun 1 Run 2 (Rl Run 2 Hun 1 Run 2 ! Run 1. R'::?—
o 100 230 0.5 - - - - - - - r - o
e e . ceege e e e _——— — . . B
No ')0 1099 7.2 - : - - : - - : - - ! - {
..-_; . - T o e, re T -, ‘ . .
[ No-30-%0 ) 54.8 100,0. 100,00 _ 99.3  99.3.1 0.7 ... 0.7 o4 0.4 ]
| fo-i6- 0| 22.8 | 100,0, 100,0| 97.8. 97.0, 2.2° | 3.0 0.6 .. 0.7
vor 15| 13,2 | 100,0 100.0, 92,0, 95.4, 8.0 . 4.6 | 1.1 _ 0.6
N°-‘ 8 1.7 - - . 8.0 R 4.5 091 0.1
3,'8 in, - 4 ! O o : - ; - - l - - . -
. . s . v - ’ - o
_rows [100,0_| 300,0, _ 300.0 289, s =L 2 ;.
! . - P
| ‘ ) 2_ o su} yrmmw AVS. PUNS 182 3.9 -
! AV. TOTAL WEIG‘HED Av RUNS 182 2 per cent
1]
NOTES:
b Test fractwnss shali weigh 100 g. betore test.
2. Test fractions sha'l Le taken oy from sizes hsted in tadle below.
Passing Retaned on
- " Ne. 30 No 50
.- e et miamme e o e
No. 16 No. 30
No 8 No. 16
No. 4 No. 8
e
3/3-in No. 4
3. Test fractions shall not be taken from any of these étzes which make up Iéss than 5 per tent of the original matenal
Sizes in the above hist present i amounts less than 5 pec ceat shall be cunslﬂered to have the same actual loss n per cent
as the average of the rext nma'ier and the naat lager size, of n one of these is absent, of the next smaller or next arger size,
whichever 15 oresent ’
4, Al procedures employed i perforrmng this test shall con!omi to the current edition of A.ST.M. C 88 exwept that; the test salution
shalt he maintained at 27%1 C. (80X 2 F); when the daly repetition of cycles must be interrupted the samples shaii be siored dry in
the constanttemperature roum; and the drying period after each immersion shail be from 5 to 7 hours - .
N.B. Ail information, including cates and nitials, called for on. this form shall be proviaed, for every sample reported.
RN ] ' ]

MWVE Form 473.5/47
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Waterways Experiment Station

—— PEgp—. -

REPORT OF TESTS
ON COARSE
AGGREGATE

DEPARTMENT OF THE ARMY®
Mussissipp River Commiigsion

- —

\

be e = s e e o

l

[}

Symbat . oo
.. No-10 e181 o
Seriat No; 'No_lo Geb

¢ Progect; N
... TEXARKANA DAM

[l "
©Snurce

(1/ S t§°‘°“n;°f1)North of Texarkana Dam Site

Hulle specilic wanty. £ad:

AbLCIPUON, Dottt

N rryiutns

s

e T

‘Couclme Reseérch Division
F.O Box 217

Citan, Mississippi
1nit-ale

' [ate :
+
i

| 8/\T/a9

Caver and Logwood, Atlanta, Téxas, Plant 2 mi,

.. e e , . -
{ Cescriptior Gravgl . N

Amcunt ot Linagple ) 100 lb

Sargter vy . Not shown ~

Date sempie.r . XNot showm

wan ped -t . Not shown

Dule ey 11 lﬂay 1949 .

. TEST RESULTS.

e v e S A et et 7

2.57
1.6

e erreen —reae o e oot i - v ¢ e b s+ S e e we : — .
.
Magnasium Sulfate Shundness (1 .
No. of tycles: 5 ;  Swve Sue
Wefgmed sverage tost m wt: . 4.3 perocem Ret.
"G
5 an
N . . R
. [ : 4, |
(1) See attached Form 477 for details of quantitatwe and Quaitative Pnaivs.s -
3
b e e e e e e etmaman 22 e < e -
2
Tee Angeies Abrasiun Test 102

600

1/2 -

0
(.'m‘!m,z . D 3/8 ﬁm, 5.8
P 25,8 No.4 xkx  47.5
NO. Bm A 8906
oo . Noolbxmx  96.9
Misiet, eous. - .
fn 3 ewngaled partict s, per {enl 10.9
SR 6s iR .0
% Unsound Cherts 3,5
i
L. e e

i LMW FORM 47%-3,'a8

Sreve Anatysis
, -
Cu;'u“qhye Fer Cent

Pass Spec Hans

100,0
'96.2
52.5
10.4
Z.1

e e ol R

L,

———d
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f SOUNDNESS TEST
i Missisn i River Commission OF m COARSB ; B 0. Bew 217
i

[

Mot Deparlment Cencrete Fesearch Divisinn

Weaterways Erpenment station i

A

v Form 478.5/47

Ciinton Sub Gftice ! AGGREGATE C Chnton, Mississipp o
B S S,V
i} ymbad [T Date [ EIPYS i
! ~ NO-10 6181 = TEXARKANA DAM  8/17/49 | CHW |
Senal No NO-].O G-5 . Lrorce d .:
i 1 Jan am 11ed) Caver and Logwood, Atlanta, Texas, Plant 2 mi, |
' = 8/4",80-called) yorih of Texarkana Dam Site |
! . i
Date started. © tials " Date compluter s [ AR used " Cycles: i
. , ‘ s ;
6-6=49 O JPJ 6-16-49 : JFJ ___MgS0, R i
I N . " e — o et — ;
TEST DATA ;
SR Y . s r —— g _‘, .
Craamy of ! We gt o Tet ! Weight of Teat I rereontage bassing Finer H Warghted Aveizpe, ]
Siave Grien Frogtong Mefure , tr.Lens AHer : Sieve Atter Test, { Leire Yoo :
. 4 H ' -
Cize Samg e Im 7 Teat fears { Test. Grams i Actuai Per Ceol foes ; per Ced g :
. . |
; SV VO S T ST — PR R -
pet Cent T Ron 1 Run 2 ‘ Ron 1 Kun 2 i Run @ RPun 2 | fur § Repe 2 :
s e e oo e R wg e e gl e el e e e s e imam i~ - 4
I‘NJ 19107%-p0 i - § - - ; - - k - - g - - i
= v [ : C ' :
i N) 50 ~ 100 | - ; - - i - - - - } - - i
i 16=30" i : f ! :
o. “iﬁ o1 - -, = - 1 T0 , 7.2 . 0.2 0.2
. . - X : '
No .;-8 ' 7.3 ] 100 0 loo.o H 9300 9208 ‘ 7.0 7.2 ,! 0.5 0.5 1
- » . H )
'“-'- f 42.1 ; 100.0 100,0 | 95.2 94.8 | 4.8 5.2 ’ 2.1 2.2
' . 1
1% n43 7 . 100,0 100.0 | 96.3 97.7 - 3.7 2.3 | 1.6 1.0
4 1] : - - :
4--:2 | - - - - f 307 ) 2.3 .‘ 001 ) 0.1 ;
! ; !
|
10 !v 100, o £ 300,0 . 300,0 384 5 285,38 ' = . . = 1 4.5 . 4.0
. : SUM WLCITED AVS FINS 182 ‘ 8,5 -,
{ H R . ! . ! !
L el e ies | g3 e |
| e i oo '
NOTLS: 1
1 Test frachans shai weigh 100 g cefuca test. 1
2 Tt foachons ~n3lt be trar niv frene szes histed 'm fante heia l
B L bt P l
Passing i Relaned on i
L e e e i mme b e e '
No 37 P Neso |
e T ;
i Na. 1t ; N 30 }
. 4. -
Nn 8 | No. 16 |
. v t
No 4 No ."3 i
3,8-m. : Noo 4 E
AR, S U VSR, |
5 est tructicns shaw ol De teben fram avy of these szes wheh (haki up tens than 5 per cent of the ongaat nuateriar. :
' S.2e5 3 the ahove -t present i smounts less tien 5 per cent st A be cousidored 10 Fave the Same 1lLd 0SS 6 pEC eent '
the svercge nf the Nyt cmaller ang the next targer e ot e of these 15 abseat 3t the et seoaiies r next larger sge 1
whithever 4 peesent. I
4, An procudures employed in perforeung this test shall conform - 13 the current ediion of A5 T.M. C B8 excect that the tert xolutien i
snati be maintaned al 27+ 1 C. (BOE2 F), when the dai'y repetition of cycies must be intercupted the sampl=, Lhall be stuged dry in !
the constnt tersperature 100m; and the drying pernnc a'ter each iminersion shail be trom § 1o 7 hours
N.B. Al informanon, including dates and wnitials, calied for on this form shall e urowided for every sample reponted.
M e e s o 2 4 e S s+ e it tanm = 4+ am e s i)




s !, -
DEPARTMENT OF THE ARMY REPORT OF TEsTs i Concrete Research Division
Mnslssn‘ppn River Oommlssloﬂ _— .
P.O. B 7 '
Waterway' Expenmem §§at‘on ON COARSE . o ?l
: N - : ,AGGREGATE - Chnton, Mississippi
R - v - ane .._M' : : ORI —
Syn\bol‘ ’ . ‘; Do i P(oped -~ ‘ R T2

4......... ._L .

i Sourco

1!0-10 8181

""" A s 10 G=§
C|(s/a% - 1 1/2")

""-""""'.

" Bescription: -

B

,-,.*..1.,,-_.. S

Gravel

4160 lb.
. Not shm
<, Hot’ uhovm
Not. shown

Amon‘m! of sgnple:

-Samglec by.

Date sampleg: .
Savpiag thx_r.' e

Date recamng

,: .6/16/49

cavot and I.ogwood Atlanh. Texas, plant 2 mi.
‘!orth of Toxarknna Dam Site .

11 ey 1949

"LMW-FORM 475-5/48

' N TEST RESULTS
Bulk spefdic Eravty, ssd. ' . 2.61 \
j\bs.bvp!‘nn. pet ¢oat: ’ 0.7 ’ .
ter !
L . e R — e e o e e s m i
_Magnesium Sutfate $6unﬂness m. : Sieve Analysis
No. ot cyoies: . 5 o . i §sg'._g_§sgt \ Cumulative Per Cent
Weighted averape loss in wt: - . 1.6 fo et Ret. Fass ) Sp‘f"‘.
; v o ; - 6, - )
N . : %, N
' 4 .
N - ’ Ain
(1) See attgened Form 477 for detarfs c! quam tative and qualitativg aratisis - r T
. - | ) 2in " 0.0 100.0
‘ Los Angeles AbuwnA Yest' . Co : , 11/2 0 5.4 94.6
Mo of rev.utmong: < 500 - N 22,8 7762
Gmmng' . A EE . : 3,’4 wn 38.4 61.6 .
Loss 1 wi . Jer cer U 28.2 /2 59.0 41 .0 '
co . e L Lo3/B e 78.1 21.9
N . f No. 4 94.7 ' 503
o e JE U TV N v . e e b - e .
e e e e oo in = - )
MnscunneOus .
S Tha and eangated ,,amcles. perum 9.9
Soft pac: .les, rercent. " ) “
\
% Unsound Clarm 1. 8 ,
» g L.
L. i - <+
1
: |
o .
I3
v )
v - I
1 "\ -
, . .



o S N ‘. LT
DEPARTMENT OF. THE ARMY SOUNDNESS TEST 1 concrete a,s,m,, D,v,s,o,, .
- Mrssus;xppu River COmmussaon b - !
.. Waterways Experiment Station R OF COARSE d L 0. Box 2]7
C N _ ' ] .‘AGGREGATE‘ 'f A Clmton, Mgss:ssappu .
smw» - e b Pfolﬁ 3 s L. : R O o} -0 .lmh’als: ‘ -

SRR S P TES‘I DATA;:“-& PR A N
PV E ' - vw<~-'v.’, LT D ‘ 4
o Grading of | Weight of Tet i weight of Test Wugm Pas.lng an«" Pmdn(agt Passing. Fma “ Weighted Avdtage,”
| Sieve +-Origioat ¥ fractions Bafore - 1| -+ . Factions Atter .‘ " Siave- m" TN ‘, SM After Test, " " | " -Comrected
" Swe | ,Sample” ;  Test, Grams C et Gras, - | Achui Yoss, Grams' - 7 hetanPel Cent Loks | - per Cand Loss

) No,d-l/z-in. "-sﬁ.‘z—— 750 '__'?50 742»

A R S [

| 'j_'lffr‘csm‘s 1 zzso zzso | 2225, ;_zm

,.__.-&.9_._ 31:.81, PR M mmﬁw*
Serial No:’ 30-10 6-5 v

cay 3/16/49 1 OI;'

om stonew;” vt Mfm& *‘N;enlused Cyclext
6-2=49 ' | JPJ. .. 16-9-49 4IRS TMg88, | g

~ F R S s .,.....-._ e Naa —e = ey + RN

' MC""_; Run § ) Hun'? «f . Rud“ 1™ | a2 rRunll,._ '»,_Rynzt. ; R(mi f Run?. ) Run! ; nung

Y N N T N et ...“o.lx
= S B R T - s ’ [N WS I A A e

| L 738 ] - ‘1a9]
Vet | 8642 1500 11600 | 1483 1405 |

B
L
¥

'-“’-- -

s

B AR . .

L . ‘ ,suuwtac.mswvs RUNS L& 2 - | 5,13- .. -
X \C k; Y .. ) sl ER S . e g e \.MA..‘. e .,.:-’-,...;n, car Lo
, . S " wm wnmﬂeo W mms 14 2 1 51 “ger cents
Cori's'?tuonl‘; ‘NA:_M Partick's L LR A s, NO d‘ Paméles Mﬁv Tesl L "' L
N - > .- T Pt P ""‘f"" 3 T -~
| ke 3/4-tind Befort Tost i spit ook G T e ‘Tn A 'r RSy N .
Chert - 8- 2 | R 65 ; 74 -
bt I e R P - RO W
e . o \ KN ! i
Quarteite!y T T ST S SR
¢ - * [ e o it
'Sandstone| ) - 1t | SRR 1
. ~ K p R SR
L-.-._.._.._,..‘_-..»..‘ B il -:...-a‘ -.._... ~v3 I ,L'» -2 T‘ - _AVE — 3
z e ot
" NQTES? et T ‘ _ g R
: 1 'r.gi 1ruuons .qm be. pmmd !vo‘m mafevm hrm whkn mes pasung No 4 smve or reumdbn l-iu s.wﬁ tme been r.n.m
‘ 2. ns( vm.bom of at lulr the tolmdm ‘weigr?y shaf bl pupm-d trom such’ 96 lhu foﬁcmmg s-zes u a;e pnum in ahouvm of ' '
5 pacmt of more. ;o ) . - U . I A :
- - . a1 * - e o
: swe. iV Amount i B ; Conestiy ot L -. R
- _— .,"‘ et aard A leindidas 4-:--—9-«-——'- ‘—4‘--—- LR entaindidet 1 — 1" T e A e
™ 4'.1/2'.-,,, 1 reeeg I -2 &3 par-cont No. 4 o i/avm mm:r 3! and 50 P um 3/& e 1/2-in. materiat: *
g, o B B L et e BT S e e it e <_,,.~-.{¢.. S
[-’ !7“1'4" RIS & ’1‘»0:\. ‘EL' '::'!! w cént !(2 t i/ uu.mn,pn: auc' 50 dor "!nt 3% 0 wateins s ,
‘- ; Re the l/‘! 1 3/‘ PYY R l" w }.n eompcnwn of e 1/210 lm szein s-prav- Sastets tp pqrmn':ulmaﬁvs seimipat:cn of the

o 34 to e pavi ,‘;,, Mp' s e momn:mn, lho moterlal in th Yaskets: shok, be cnmbmed JM su-vid on the l/?—nr neve

L Sires ot w,w L2 rmwt i am: 5 it Pran & per “Cent: sbﬂhbe com:dmed to have the same arlm w cm xm at ;h, *next

_ smailés or noxclWRE site, whichaver it tested. A pncrdummo'aynd in wvformmg this fest shail contoren b0 h. ‘-:wmt etition Co
T el AST M, C B3 rxcepk-that “the~ mst suomm, shell e mnwm,x zr.ﬂc ROE3 F.x wheh the cily’ npdmnn of cycles

, muit he interripted tha st ssmpies” shail bk stored dry ik ther umsun: ?tmpemu.':e rr.)om the qmna pomdd sfw ngh lmmersmn L.
“'shalt be from 5p ? u«m » 4 gudmgs shown Abovo sr;;u te med , .

(3/4" - 1 1/2") ‘; 0‘3?3‘ and LO;WO i tlunu, 'rms, plant 2 mie lor%lf.

N B. All infotmatiofy Mdudms dctgs nM mm caﬂed fov on tm: 'orm shall bo hll'd Wi e ’ ,
) «- :T,‘ St v e E E .. t o . f‘,‘_ . w ;"‘ o
¢ e T ‘ ; ; Vi . . N :
P - T | . B : e ;
! . . - : 7 ”
X A . - . S
- B + L [ 3 . ~
. ?" , .o 7/ » .
- ~ . e, o) N 3!1" o . v
. ST M e N R s m .
LMW Forw 477-5/48 . A et S B
. . ’ b P ' : ! ) P R

L . T . e

[P, Sy

.



REDUCTION IN ALKALINITY, mM/LITER, 8¢

§-2 31vd

; v Tl PROJECT NO-1{
LINE SHOWN ON FIG. 3 P. 213, ;f i gl © 0-to 618l .
JOURNAL ACI, PROC. V44,6 NOV. 1947, AS . 311 p—ppt . TEXARKANA DAM
SEPARATION BETWEEN "INNOCUOQUS” (LEFT) : :1 : 17T T] METHOD' CRD-C 128 - 48
AND “DELETERIOUS” (RIGHT ) AGGREGATES. 7 :
d i ! N : IR 51 3 I N A B
; . : ; =TT i T } TTT CAVER & LOGWOOD,
B ; T T S S B AR e 11 T ATLANTA,TEXAS, PLANT
S e BRI & s ot AR i 2 e e ~ T - 2 MI.N. OF TEXARKANA
I et g LIRSS S8 t DAM SITE.
200 S v — T I I. NO-10 S-5

B M e e B s .24 2. NO-10 G-5; snzaGm-:ug
SN S SR — R e - - ; : 3. NO -10 G-5;SIZEQ@/A4-i1/2
- .’%.‘w_‘[__‘_ ‘., - 4 . S IS } !

I i /

3 1 Yo [ ) . L

150 ! : } N /] .
,..__.,__.,.H‘;v__-,.w,«‘_..i_- ke e d ! - . . i ) :

. o T‘ — o et / : ‘ : S5 ,
R R ; 5 11/ i | 3 | TEST RESULTS
(N DRSS SRS N5 5 A BRI / e Sc ~ Re Sc/Be¢

100 . : N TN 5 N O — 4 1. 235 40 5.7
ANUN 1 AR RN : ~la 2. 155 194 0.8 :
X ol ddad A N O 3. 446 90 5.0
_ 'H,i ; ; i ) il ¥ ) . L '
T - NI K A :
50 f f Ak 3
Nt 8 10 BT EER : ARag ———t-eH
S . : . ‘ i 5 ! /‘/,1' J; b + . T T%
e - : r- o -,.,‘_..,N,,Ar(:_‘ AN Y : } - RS
i . 1 b / . f ; A . : . ' ; il
0 IR . L1 AHRE HEEEINENNN :
n 10 100 ‘ 1000 ' A
DISSOLVED SILICA, mM/LITER. Sc ' ;
- ¢
RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE : T
WITH SODIUM HYDROXIDE DATE' 17 JUNE 1949




, ostmsnr OF THE ARMY. ', %
" Missisjppi River- cmmu-q'n

o Watemys txwlmem shu‘on A

AGGREGATE?:.

+ Cm\erm Rsurch ooyhfon
:}"7 Po aoxzu

% It "r .
PR R .

cnmou. Mmtsslppl

- \’

NO-lO 8-6

£ P LR m“,‘

Dcscripﬂon' Stnd . K ‘ . A" ) »-I , ’
R LS , _
0 ! - EF . ‘ s “
muntdumm 40 lbo’ . 'w'- AN . yo
eampulw Yot shom - . A L : . N
“Date umplod.. Not lhm : Y .
samplod from NOt nhm NN R
Date umvgd II Ilny 1949 oo ST
S Lt e BERaNeY : o
R S e o TEST REsULIST . . L L s
' PN - > 5 o o . Sy \
r. Bu“‘. wgcmcl."‘nv‘lly, wdit - _2.6.1 ‘ ‘.,'.’ : - f. , .:‘ v s L :'. : L - Y: R .l '. ! .
. Absorption, per cont: ."; 0.5 P b RS R - . - : : f’
Organle impurities hst" 1 0010!“ B 4 T '5,’ S oo o ) o
- . Munowm SuMtate ,Soundmn (1) | . Sive Analysis ’ e

':No of cycles‘ ,

111 i ber cent

3 Lo
- e

. /* 1004

tive Per Cent ~ . .

ﬂ;as;e*"$,~

wrd.

"Fineness nq“wmw ' “’
T Seec

M: o

’ \ 34 3 LT R L Pass sma“f»f
Weighted aversge Ioss ln m,, L o® - per cent IR ‘ . s ) et .
. . oo o . < i0e8 - 99.4

e e e it e - ::m 29,6, 704
ﬂ) Ses machod form l7s lor details 9( quanm;ﬂvo -mlysus . . J ‘. No - . 45 3 . 53.8
,f,, S N 84,87 162
S e ez 88
P) d.n ' No. 209 98.»2 ":"II‘OS » ‘?’v )

psi. —.~~~'~ aron s - O S S
R ~437.50 S i (2) Waterial mm than No 200 sieve dmrmmed by Asm cny s
- pcv cont |2 '_‘ R U S,

'l
'./ Lo - . N .
T ~ T N
. S, >
ST S .
S s -t , ’ .
- : - :u
: \ . )
. v -
- . ., <
4 h : . : - \r‘
e . .
" . .’ ;
- e 't
w7 ' ' S '
N LN -~ N
N - . ey . X
SRS S
} : X . .
: "' . - N . g
5 ; .
» ) - \'
R . .
4 .
e
P
- r
. . N
faen - .
P .
LMW KORM 474-5/48 “ ] i L



»

SOUNDNESS TEST

war Department Concrete Research Dwision

Mississippi River Commission

@ e s

{. S —

Waterways Expeniment Station

Chnton SubOffice

e e et e e e

!

4

-

OF FINE

AGGREGATE

P.0. Box 217

Clinton, Mississippi

e S et

i
|

.

G e Froject. Date: lmhah
., HO=10 6181 . TEXAREANA DAM 6/16/49 . CHW |
} Senat No. Sonree i
. NO=-10 8-6 . Juban Gravol Company, Kirby Phnt, Borlin, la,

Date started [ Initials: . Date ¢cImpieted fmtials 1 Agent used ' CyCies:

e -9 | WY | Ge6=49 JFJ UgSO, .S
B -TEST DATA
e——

| Graging of { Weight of Tout ! Weight of Test Percentape Passing Fioer We:ighted Average, |

Sieve ! Orignal | Fractong Qefore i Fractions After ' sneve After Tagd, Corrected

Size ‘ Sample, I Test, Grams J Tes!. Grams I Actuat Per Cent Loss Per Cent {oss )
| . e 4 e ¢ o o e e o s s ar et e gt o s e < b s e mem 8 s 2% __4,,{
; Per Cent Rur ) Run 2 ; Run 1 Run 2 Run 1 fan 2 Run 1 Run 2

b o oo s £ e e et o e i oo o oy o e . - . ’.T - O S U ORI S YU SV

Menl  ggl e Ll - ] B R - - -._’. -
Ny 82 - dn 11.‘ - - : - - - ' - !
- . PN ) PR el ; . ' . . -

No 30 - 50| 3Be6 } 100,0 ; 100.0 = 97.7 98,;7,, 2.3 1.8 Qa& ‘ M
notor @1 18,6 | 1000 100,0 | 97,0 | O 3,0 . 3.0 0.5 . 0,5
o 1s] 19,2 |1100,0 | 100,0 948 93 3 5.2 ' 6.7 1.0 ' 1.3
N4 -3l 9,3 | 100,0 100.0 | 88.6 | 92,6 11,4 76 . L1 | 0.7

Gan -4l 0.6 | = L - - = [ 1l4 7,6 0 0,
s |100,0 | 400.0 | 400,0 {3781 3816l - = . B.6 .. B.1_]

sum WEIGHTED Av;, RUNS & 2 6.7 -
- - - S U
- v, TUTAL WEIGHTED AY. RUNS 14 2 J.4 per cent
i
NOTES:
1. Test fractions shali weigh 100 g.~before test.
2. fp,st fractions shall be taken only from sizes histed in table betow
-
Passing Retatned on
No. 30 No. 50 .
No. 16 No. 30
No, 8 No. 16
No. 4 No. 8
. 38.ir No. 4

b A Test fractuns shall not be taken trom any of these sizes whih make up less than S per cent of the ongina! matorial
Sizes in 1ok above hst present 1 amounts less than 5 per cent shall be considered 10 have the same actual loss n per cent
as the average of the next smaller and the nest larger size, o it one of these 1s absent, of the next smalier or next laryer size,
whichever 15 present ‘ ) :

4. All procedures employed in ped&ming this test shaii c&nhmn to the current edition of A5 T M. C 88 except that: the test solution
shall be maintained at 27 1 C. (802 F-); when the daily repetition of cycies must be interrupted the samples shali be stored dry n
the constant temperature room; and the drying period after each immersion shait be from 5 to 7 hours.

-

N.B. Al informatior including dates and intials, called for on this form shall be Apmwded for every sempie reported,

.

S

_LMWVE Form 4785/47



s st

i ’ . 1 o
. DErarYMENY OF ThE aRMY REPORT OF TESTS { Corcrete Research Division ]
Mississippi River Cormmisiior | - - '
seepr R ON COARSE ; PO Box 217 ‘
Waterways Expenment Statior: ; : o ;
' : AGGREGATE Cintan, Mississippi - !
Symbol byt Date Inetipiy, ?
.- §0-10 6181 TEXARKANA DAM ;.8/10/49 . CHR |
© o Senad Ny .  eucce: . v ’ L ;
NO~10"G-8 . Juban Gravel Co., Kirby Plant, Heflin, la, i
| (1/4% -1 1/2" wso-called) B - L :
Deacniptonn Gr‘v‘l '
Amngrt ¥ symr'c 300 1bo
Samplad by Not .hm ! :
Uata szaeted Not showmm
Swrpleu o, ' NOt 'hm . . ‘
Dale recon 11 “y 1949 - . ]
D e e e e e e i e e o et i+ttt w5 e =t o e st = 42 2815, o et i 5 e, st e e i <o
TEST RESULTS
Bulk specite, gravity, 5, 2 .61
Abscrption, per cent: 008 * :
e e e e g ot 4 e e s e © e - © e ey v v e — - - R 'i
Magnesiut §-iar Soundness (1. Sieve Analysis
No of cycles: 5 Seve Sie Cemulative Per Cent :
Weighted average loss im wit. 2.5 . Lot waet Ret. Pass. spuc Pasy i
[ }
& )
|
ol . 4 n i
(1} See attached Form A!? tor datary of nuantitative sad Quatidlive ¥nh7 e ) - '
o rm - mr—— . & —— 8 W ABA e s W eisx = e | :
) . ' 2w 1
Los Angeles Abravion Test 11/2 ar; o.o 100.0 ~§
No o of rave, ates sm . 1 ’ 7‘5 92.5 '
Graging ’ A R : 3.4 ~u’) 29. ] 70.9 ) - 4?
Lo‘ss m,m'. et 28.6 ' L2 \61.6 58 .4 ;
. ‘ ‘ I8m 80.7 19.3 . g
No 4 97 .2 ' 2 .8 ! ‘
U SO U . een [P - - e i e e m s e ae .- . - . 8
Mis ellanedus. ) !
it and elanipeded parlidles, o et 10'0 ’ ‘
Saft L3t les, e cent o t
% Unsound Cherts 1.0 :
j
|
|
|
. |
H
4
1
|

LMW FORM 475.3/a8




" DEPARTMENT OF THE ARMY
Mississippi River Commission
_Waterways Experiment Station

.

¥ Lo e

SOUNDNESS TEST
- OF COARSE
- AGGREGATE

T

‘ . Concrete Research Division--
£.0. Box 217

" Chnton, Micsissippi

Symbdi. ‘

; Project;

_.NO-1C 6181

-

TRXA RKANA wx

A g st

oo s o e s ot < g

Dm startad:

Sena! tic: NO"IO G-G
(/8" -11/2"

'?

Inttials:,

JFJ

Q Source:

lo-otiled) Juban Gravel 00.. Kirby Phnt, Hollin, la,

i s e g e s e

infte's ¢

JFJ.

B
[ Date compmea‘ !

5-31.-'49 |

Date:

.6/10/49

Agent used: T Cycies:

.

5-28-49

MgS0,

. VEST Dﬁ"'A - '
¢ : . ,
" M g T 7
'  Grading of } Wnlgm of Tes' ) Wr,sght of Test . ] Welgh’i Passing Finer | Percentage Passing Finer Weighted Average.
Sieve Onginai 'I ‘fucnans Be'ore n Fractions Abter . ' S'ibi(e Alter Test, Sieve Aiter Test, " Correctee
Sie Sampis, ;. .'st'(‘uns e uf:‘t (;rams' LAcsi;{I toss, Grams | Actual Per Cent toss ¢ Per Ca:l- Loss 4'
R SR RRPTS SEVE AN T ‘ . e e e
‘ Pir Cent I Hoo 1 i “Runec | Rue 1l Kun2 Runl ¢ Rud2  L.iRu1l | Run2 Runl | Run? J
. - - x - f b e ~—---»-“>‘—» ) - l‘ DT oo $roeen o s
| M4 | 28 i - R T s E A 2044 12,7 | 0.1 0.1
i S— o ot + ! i B e S R e S
pesvan|36.6" T80 | 750 ,_732 780, 18 | 20 2.4 (2,7 | 0.9 1.0
BNt TR § .4150.0.--150(2 1454 : 1477 46 | 28 3.1 . 1.5 1,71 0.8
1 . t ! . [ oL e
e ~1‘5»+ o e b - LS.T : 146 0.2 0.1 ]
v s ! . |
Toms 0. 12 | e | a3 .. ] = | 2.9 2.0

SUM WFIGHTI:D AVS, RUNS 1 & 2

e
i | & 1,9 i -
. . \ . b e e e e g [
* " . - f AV TOTAL WE!GHTED AY. RUNS & 2 '5 | per cent -
: . P S e e e aw. . L]
: Cnnstituent ' “No. of Particlex b . No. of Particies Atter Test” ) :
S . e e e e e o o i O
{Size 3/4.3n) j Before “ast R 5,:1 Cmﬁb.e" Cracked r Flakes  *~ t Seuny ) Tatal T
—— . -5 s o . e e e 1 [UUURF R S SO o .,F U
. 1 [ 3 o ) P . ‘, . !
L onersl{ §_ |8, HTEEE SR S N ,1!_. 61 69
A K CA DA 2 , |
» POL’O\B-- ch.r’ i 31 e e !. Lol g b SR . 4 i 7:
. . { . P . A H
Vgry. qu._ou',;‘(}_hq?_ )_, é ! E ' D AT 1 R . L B o 2.. e 2
3:!1_1‘1!"?93._, )- !w e i - ST RN B
- § I L2 ! e e i L §
NOTES: ' '
1 . - "
l Test .radm shau by p-evakd frum malqmo from whizh sizes .assw No. 4 lnm or: re!amed on Lin. sieve have Leen remaved. ' ‘,
> i
2. Test !nchoﬂ: of a( mst m lo‘bwmg walghis shah e Lispared from suel) of tiis follswing shms 0% are present n amuunts of :
-’ ’ " 8 percent orithore. ‘ - R e N ) :
. o s ' e e — T e e e
{ sze. ¢ Amowunt - Comsisting OF y
i.,__.:.,.....‘.._ e e e e R S P e A ov) ..-.\ e re orn e s et e e e o b . S
Ne. 4-1/2- %0 g . 50, per "m N'\ KRN .s/q “ar m;teml :md e Kaid um! 3’8 120 mm “at
et » el ,......‘... s - [ . e L -~ - . .

Y -2 STL { xgéo z 50 L cunt l/‘z e 3/4 ~ifs matarnal ang 54 r-e cent i/J n1- n ralotid
E N : e
! Bue tae 1/ 1y 372 2 "(4 1o T a6 punen's 26 the 1/2 16 1in size " se,a 3¢ beskels o permii quattetve exammaticn of the .
3 5908 jeun ‘-;',j.clg wr o dkalhRRLOY ’1*9 matu Al in both baskets shais be combined 309 s eved on the 1/2-in seve, by
. . . 1
» 4. Slres ot lo..m a0 presant in-amol -y ivss an & pev cont smu be nnsna\ww to have the same acrue! per ceit loss at (r,._- fext DR

staatler 07 next {brger sue, Amctavar is (cm?
of ASTM C 88 cxcent that fng tect solun 203

\

talled for on this form shall be flited o

v NBOA infe rmn, ine NAmq dates md cm:nah
.
L
. ] T
4 ~ B
LMW Foum 477-9/4 T
-

g

Al procadwens emplayod in pét'qm'w thes test shait - orfae i n the current edition
crall be maintviced st 2741 G (8012 £), whes ‘e oy repetivn o

. “ -nust be mtenapted lha test sympies shall e stored diy i the carstanttemos; sture nom the, divitg GANOD after eash “imnersinn -
; ' ' shad be. from 5 1 7 houﬂ ane gradnr-gs shown above sheli oa ustd

cycies
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REDUCTION IN ALKALINITY, mM/LITER, Rc

618!

M B2 ! . -
LINE SHOWN ON FIG. 3 P. 213, N 1 A ﬁ'L PROJECT: NO-10
JOURNAL ACl, PROC. V44, NOV. 1947, AS U S AL i TEXARKANA DAM
SEPARATION BETWEEN “INNOCUOUS” (LEFT) | ~ - 171 ~i METHOD: CRD-C 128 - 48
AND “DELETERIOUS” (RIGHT ) AGGREGATES. R T
250 ‘ T T I : - LEGEND
e .3 -t 44 {11 S R S N . { e L3 -4 1 } A
doL T i 1 HiRHE T JUBAN GRAVEL CO.,
! 3 Trrrirnnmtne Ty et KIRBY PLANT, HEFLIN, LA]
4 - A - e T % .,. - - - . ,_...l‘..«...gv - 44
L IR A IR NS 1 R2 111! NS W DA S A R R AR R - ‘;"L?“" . NO-10 S-6
200 ! 1 il , Lot 2. NO-10 G-6
SR S g o N TR R R RIS H SRS, O B B & B BT} i
o b ; 44y }; . R [ SO0 S 44 -t : S S A B SRR ?4_ 4
SR N — 44 L ol SR R O (R 6 R 1 R 11 ) [ -4
- S 44 :'4_‘* RS S BN (I N G S ) Y8 8 } ..... - G S .:_< . 4 il
150 T , ‘ m ’ - '
| RN 1 Lot -/ L TEST RESULTS
et P H - SR - TT ' Sec Re
: i : il : : SRR i .
T b l?" T JL// TR L s 3l
e *"i St S siBinit St 2. m2 o 94 7.6
100 : : e RET ,
— -_", ,.g 4-4-4- K A._{ 4 4- - S C ¥
T T e =
— v S+ - - } !/ﬁ,,‘. Ao e - Hp
- -3 A} : - - ~-T¢ - l
RO e ey B O - - . -4 H
: ! H / 1
50 ; .. v : ;
- _.f_ :}_ -1 . 41+ =+ +4 A L HHH - R b o . [} -
o . i } i - AA(‘..,Mﬂ W0 g L J4+1 4
| : Lo L1 ; i
.._..._.".z.,f .? : -4 4 ! B .;// . . { - s . - {44 =
B shee - .I. -+ - = . e -4 ¢ t . 4 - b - |4
! i ! | 1 ;
0

| 1) 100 | 1000
DISSOLVED SILICA, mM/LITER, Sc ‘

RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
WITH SODIUM HYDROXIDE - DATE: 17 JUNE

Se/Re
3.7

1949




P

() Due to an excessive amount of ﬁnely disseminated clay lcting as &
binder, tests for speciffo gravity and mortar\uking proportiol
required that this sand be thoroughly wuhed.

! . : t, .
DEPARTMENT OF THE ARMY REPORT OF TESTS _ Concrete Ressarch Division
Mississippi River Commission : - . .
Waterways Experiment Station ON FINE P. O Box v217
‘ _ AGGREGATE . Clinton, Mississippi
ymbo: Project.. R o Date: 1 bt
N0-10 6101 TEXARRANA DAL . ~e/1o/49 CHR
) Seﬂql No: . . Source: " oy, : ) ..
' NO-10 8-7 nerimther &upply Co. . Sibloy, Louiuim
Description: Sand ‘ ‘ :
| Amount of sample: - 50 Ibo ) . ,
Sempled by: Not shown .
Date samp!ed{ . Not showm ‘
‘Samplod from: Not ‘hm o
Date received: 11 u‘}' 1949 L. :
P TEST RESULTS '
Butk specific. gravity, ssd. (&) 2.682 T » ,
Absarptios, per cent: 0.4 ’ .
Organic imponities test - ' 2 color - .
| g 1 summ S i‘ (1) 'Sit;a Anatysis
No. of cycies: R Sieve Size- R _Cumutstve Per Cent \
Weighted average loss in wi.. 2 .2 ‘ per cent Ret - . Pass . Spec. pass
) : ‘No. 4. 0.3 99.7
e e - U No.8 4.7 S 96,8
(1) Sea attached Form 478 for details of quantitative analysis ] ::: : ;g:i : '?g:g ‘
Mortar Making Properties (‘) ’ N‘°- 50 gg': ’ \ Sg‘g .
" 2in. cubes: Type ' 111 com;n} S ’ - No 100 R . ¢ 2
“Tested at: 3 days 7 days _No. 200 . 9642 3.8
Test sand: ’ 3433 D‘SL 4517 sl A AR bt R B T R R Rt ...l
R i um’,: ) 28 oo -gsi 3842 i |2} Matenal finer than No. 200 sieve dcterrnino;d 'by ASTM C 117
Strength ratio: . 3 days 123 per cent P e .
P 118 por cent Fineness Moduius: 1.98
7 deye c . Spec. F M.

LMW FORM 474-3/43
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Trutiays

CEW

: | War Department : SOUNDN ESS TESTF Cenerete Research Divisicn
Missisepp River Comimission % OF FINE PO Bux 217
Waterways Experin:ent Station o ]

. Chnaton Sub-Otfice ; AGGREGATE T Clinton, Mississippi
boeieim e = e e e e L . by

| Symbor: brejact e ‘ Date:

; NO-1C 6181 TEXARKAKRA DA 6/10/49

E “)e—yr:*?:r ' - I, 50"\,!: i

; NO-10 §-7 ! lleriwether Supply Co., Sibley, Lowisisna

Date started

| B-7347

Ihtiaby i

DJ!! comple'»r‘

5-31-47

tnitrats

. JFJ

Agent used:

Mg80q i

JFJ

yClPG‘

5

PO SR

shall be maintained at 2741 C. (80X 2 F); when the daily repetition of cycles must be interrupted the sarnples shall be stored

the constantieimperature room; and the drying pericd after each immersion shall b fiom 5 to 7 hours,

N.8. Al information, including dates snd imtials, coiled for on thus form shall be rrovided for every sambla reported.

dry in

TEST DATA ,
- r- - S, ‘ |
! ' Grading ot | We st of Yeat ; Wt st Test ! Perzentage Fausiny Finer ' Waigiiterd Averape i
Si2ee U Qrigied Fractang fotore i Traonlns witer ! dieve Atter Test. ! Correnta f
Cie L Samphs, ! Teut firsees i Test, Grane i Actual Pen Cent Loss t Per Con? tess }
U DR i b s e eoye st wrme oo e ]
t : -
. vertent T Ran'} Run 7 ; Ren 1 Run 2, Rund Run ? kup 1 Ruz 2 l
il IR EE - [ S . ...-_ut,.._.____m- JE N SR U
Nao ¥)0eprd 9.5 i - ' - ! - - - - | - ‘- ],
L. ' - . - t R . E e t
'vosxfimn ! 21,83 ' - ! - - - l - T ! - -
. ) - » ' E— i B . N . - I PN 4
ok, 47,0 1100,0 100,0 | 97,0 97,8 | 3,0 | 2.2 ' le& | 1.0 |
No. Jo - HE ‘ . !
1091 12,3 11000 ;100,0 ¢ 98.2  98.4 | 1.8 . 1.6 .| 0.2 . 0.2 |
. Lt H i |
oh - ds | Bed : 100.0 :1100.0 ' 91,8 94.5 . 8.2 5.6 | 0.4 0.3
—_— . . . d M=o R S V..., YXes . M }
o ' l I |
Md 2 4.4 110060 ,100.0 | 89,5  90.6 | 10.6 9,6 | 0.5 0.4 |
38 m 4 ; 0.5 - : - P, - - i - - - - i
. I ‘ \ . - i
: . i
L 0m51100,0 40040 40040 L 376.5 .381.2 .= __=_ 1. 258 . 1.9 |
| : i SV WELSHTED AVS. RUNS 1 & 2 i 44 -
- . ‘ 1
t i Av TU‘AL vm('mm AV RUNS 1 s 2 2.2 per oy
e e ot e = e e e ——— pige ;
: ;
! NOTES ’
: T Test nactns stoa weigh 100 2 tefore tet !
{
) ‘ 2 Teut fract ung shatt ba taken only frec Loes hsted in tabie berw !
et e e e o < e b e St
. Paus.mg l Qetained on
No J) ]' No. 5()
No. 16 i Na .so
N ' ' . N) lb
No. 4 i No. 8
i . i e,
384, No. 4
~ . J
3. Test leactinng shal qut e 13ken frory any of trese s2es which make up lese than & per cét of the onginat mauteriai
Qizey 0 e AL e wst prosent ar arausts lely than 5 oper Eent shali be constdered to have e same aluat lows 1 per cent !
as the werge of Me next smalier and the next larger Size, or it one ,°' these is absent, ot the next sinaller or nex® larser size, i
whichaver 15 progent ! . ‘
4. AN procedures empioyed i performing this test shail conform to the currert rdition of ASTM € 83 excef that the test olutcn

L.

AMWVE Form, 478.5/47




\ 1 4 '
e - e .
+ DEPARTMENY OF THC AgMY REF’ORT QF TE&TP Concrete Research Division
Mississippi River Commission = S
F _ o P.0. Box 217
Waterways Experiment Station - " ON COARSE i
T s » : C AGGREGATE Clinton, Mississippi
T - 4 - - - e ) - ~
Sym"o!' ! Broject: . . ;- Dute: - | 'lwitials;
i HO-10Q. 6181 me mu IR 6/16/‘}94- :
Senal N -1 s rc'e- ‘ i
S 410" GuT e 1
" i
i (- 1/4 ¥ H lleriwethor Supply Cgmpany. Sibley, Loqisim ) !
Desciptn. Pea Gnvel e l
.o ‘- Lo o - ) 1
Amount of sympie: 100 lb. ‘ : y i
Sempled Ly .Not shomm _ ) i
Cate wampled: Not showm ' . . “
Sampled fom: Not shom - e " Lo i
Date 1o vad 11 May 1949 ' Cd
SR Y - s - _..‘
S TEST RESULTS ‘ : ;
: . ! L
Butk sﬁ-cnﬁ. gravty, ssa-.: 2.58 :"'_\’ i I . ' 1
’ ) \ ) , e :
Absorphion, per cent. 2 .5 R - e o 'I
Magnedium Sullate Soundness (1] . 7 o . z Sieve Analysis '
No. of ‘cyeles; ’ 5 - . ’ Sisve Size A Cumu'ame Per Cent ; ’
We;ghtevj av'e}ag; loss m.wt. 156 .4. C et cem ‘ T ’ ge_t_.‘ » P“.s Spec Pass ;
' . p s S oy ;
N ‘.\' . - g :‘ LX) ?
T A - . o . , ks
{1) See attached form 477 for detais o' quanumm and qualatahvo analyss DEREA . !
— T < h T E
: - ' Los.'Angeln Abrastcn Test. - R RN )7 § < , :
. No ot u'w"uhnns '500 ‘ e g . ) ‘ TR R l ) . i
(‘ladmg- . o D ; I .'r 4o 34 T , .’,‘ . ) |
s seon 21,6 . 3/8 wx- 100,0
; 0 s Noed X 56.4 . :
- ' s 10.3 WXE 9646 3.4 ;
[y - 'ﬂ-f'*—*—:—‘"”' e e o 1 e e S e 3 ‘-,: ) -
Misceianeous v E ot i . :
N (1 .J.l\'i elongmd particles. por cent, §05 - !
Sott pm “cles, por cent, 0 A . B i
% Unsound Chert: 12, 3 3 ) ;
v - o _. - B 1:
1 . i
-, “ i !
i
X . ! . :
\" . « :‘
; ! !
I
o
. — —— -



e e P i mra e e ¢ s e o g T e e e S o oy o

o i oy

‘ | - i
| War Department { SOUNDNESS TEST ‘ Concrete Research Divisisn !
: Mistissiap. River Commission ! ! ' i
3 _ i OF FINE | P.0. Box 217 i
i Waterways Experment Station ; ! !
i . H 1
' Chnton Sut Office i AGGREGATE ' Chinton, Mississippi |
‘;,M,__,,___-_, e me e e e e e v b e s e v e s s __._..-,,...{
L Symnd o Froert Date taitiais !
. Lo . 1 B
| ¥0-10 6181 | TEXARKAMA DAM . 6/16/49 CHN i
; Sena’ No No-lo G"” Sourge v ' ;
. (e 1/8"%) . Meriwether Supply Co., Sibley, Louisiama - j
! Cawe started " etils " Date completed: ity © Agent used Cycles: !
6=2«49 CJRd " 6=9=49 JFJ ’ S0 i
e foeee gS0, 5 |
7 TEST DATA l
- ey Ji
! : Graderg of ! Weprd of lest 1 Weight of Tegt | Percentage Pasung fwer I Wehted Aversge, ¢
: Sieve L Ongat H fractios Belore ! Fractinns After Sieve After Test, Correctod '
: Gue | ample, | taut Grums !  Test, Grams Astual Per Cent Loss Por et 15,38 J
T S e S i T Rl IR
percent [ Ranz | Ben? Run 2 Ruct 1 Run2 . | Runt a2
‘L...A,,. e e e e m ;- N e T bt T Lt
Y 1Ae i :
Ny 1= { - ; - ) - : - . - ‘ - '_ - ‘ - -
Ny 70N ! - | - ' - : - - : - ! - ! - - i
0 . H . N N v. 1
Ko 20 s, - ] - ! - C - - L - i - . -
. - N . . i e . . R -
No In T30 - ' - ' - ‘ - - % -, ! - : - - i
. A \ ' . H ‘ ‘
; : !
s o6l 34 - e - . = | 13.4 12,0 0,5 0.4
¥ + i
Pho &3 f 53.0 : 100.0 1Q0,0 | 86,6 88,0 = 13,4 12,0 7,1 6.4
P i ; P
378 in 4 43.6 i 10000 100.0 9205 8304 i 17.5 17.6 ; 7.6 707
- . { ' . . ! ’ | . .
. oias (10040 ¢ 2000 200,0 1168,1 1714 [ - . - | 15,2 14,6
; SUM WEIGHTED AVS. HUNS 1 & 2 ) 30,7 -
& AV. TOTAL WEIGHTED AV. RUNS 1 & ? E 15.4 _ per cent
i
NOTES
1 Tesi 'vacxmn; shail weigh 100 a. betcre test
2 Test fract-ans chall be taken only trom sizes irsted in table below
&
. . . ) Passing Retaned on
No. 32 No 50
No 16 Na 30 1
{ . . . o
Ne & No 16
No 4 No §
. . .
3/8-in . No. 4
3 Test fractiors shall ot pe turen i any ©f these sizes and: make up less than 5 par cent of the onginal materal. ;
' Guzan in the above LSt present o amonnts less  than 5 per cent snali be ceesidered to have the surre actual loss 0 per cont
as the average 4 e ner cmgner and the next farger size, of if oo of these «5 absent, of the neat simaller or next iarger sue, :
whichever 15 present '
4. Ali procedures employed in performng this test shall conform 1o the curtent adition of AS.T.M. C 82 excert that the test solution
shall be mamtained at 27+ 1 C. (BOL2 F). when the daily rept tition of cycles must be wteirupted the sampies shall be stored dry n
the cunstant temperature room, and the drying pennd after each ummersion shalt be tom % 10 /7 hours,
N B ANl informaticn, includitig dates and initials, called for on ths form shali be pruviaed for every sample seported
* .

P —— e e

. LMWVE Form 4785,47
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Scnn’ Nq ﬁo‘lo
(1/4" -1 1/2",so-ca11 d)

v
-4

Merimther Supply Co., Sibley, Louiaiana

. U\MI!}J(!OH Gravel
Amou';n [ RIS N 200 lbo - )
Somitad By Not shown
Date sam, st Not shown
Sernpled tram: . Yot showm
umymmrd 11 M&y 1949

p ok yo o . o ' - e
DEPARTMFNT OF Tt ARy N REPORT OF‘ TES' TS | Concrete Research Diviston
Mtssa.ss-pps vaer Cominission o i R .
Wztarways l-xpermem Stnoon i ON COARSE N i ' P'? Box 217 - )
; ' AGuREGATE : I Ciinton, Mississippi

Aot B SRS S - N . SR i
Q,mboq ' Project: - ;' Date L oinats
B uo-lo 6181 o TEX!RKANA DAM i 6/16/49 ,L;,,Gﬁﬂ__

A

TEST RESULTS

e o i e i

Bulh spaciic g&;ity. 85l 2. 56
Absorplien, per cent: 1 ° 7

U et P I IO R .

e i -

Magnesium Sultate Soundness {1, i

“udve Size

“Mcgianedu .

T Thie and enmpattd palcles peren

Sott o et 0 ) ) '. o
% Unsound Cherts 7. 5 . _ .

Tigs per

LMW FORM 4753/

No of cycies: . 6
We ghied aver )ge tosg n at. 9' 6 pr oMt 89!-
6 in
' ]
S n.
T . : i 4 in, -
(1) See atrached forme 427 for ¢etalis of quantitative ang quakitauve 2asivas 4
. - (119
o i e w1 e - o 2in. )
Los Angele: .At fosun Test ’ 11/2 . O' o
N #f reve Lo ne 500 T . : t (LY 304
Gead B . Y 20,7
T lnss anowr, per w01 01 : 12 .,; 55. 6
. . i
sam 7846
| ke 980
s e = e i e i i+ e —— - e — v e e

Sieve Analyus

Cumulatie er Cent
Pass

., < Spec_Taes

100.0
96,6
79.8
44.4°
2l.4

2,0

o in e
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.SOUNQN€SSTEST'

‘,,H T n

. \:)"

¥ Eoncreté ReSearéh Dlwsxon,‘_l -
"aa aoxm ¢ s

' \Chntoﬁ‘ Mtssissvpn 4

\,, AU
A o

1»(’;,-,. x N

4 SY'\"W oo

% No-10 "

e L S
. - "~

swne: NO<10 O
/8" 23 M go-enbied).

Jpate sartea: |

Souue..

Da'e wmpmm}'

' Daw

“'...
b A ¥

' ‘» ity

CEU m

Meriyot‘her Supp,ly 00., m1ey,

R A

.‘“‘mﬁah SoyTEp

ERREYN

5/16/49 R

 gre4 ,'..“.

.

Ment

o

Ino\ﬁsfugd
CSRER PP SR

PEE A

lcs’ Gums A ,‘—y_

s M e

Run 2

Actua! los-:, (‘mx
rv‘——r*-

hclq-f °¢r "Cent Loss”

- §=T+48 6-14-49-~7 . : R
oy N r. , B . - < n >‘ " Dy .
RN . TEST WA "f . . . . /,‘
I T . . ) . -
i T : AR Dt S IR S O e T T
07T cragngior | Wl of e )L Weighd o Test - Wmam “PasmesFiner |Petcentage Passidg finer | Weighted munc, )
e TR e A e e e > e
‘Sieve Origima!’ Frqq!g.a_l; Hatore: Frachons Aﬂer . Sien Ahec Test, . ’ Soeva A(m r,m, . c,,",a“ b g

NRE
Conwuent . No. oLPamdet
B‘u 3/4-km}

+Batdre t‘ys! ;

) ~'l'e;g,lm.tivﬂs shall h auomd \‘wq mit

em. fmm' wbich shes mssmg»,w "W'- or retamad on l—nmmm hwv bm vpmdved._,

oy

e S AN ,y‘.

50 per.d dm(«a. ‘4 o 3/8 i n"alexnah:nd 50 pcr &n\ 978 to” V2‘m m 3 BF .

-

N -
&n& M{ tlsm o et in a.r‘v..

&

e e 1~m. prru N 2 n,.ﬂ‘;‘ ;wnmmpn. tht mawﬁvl h’(
-~

both 111( Nets. sha'r e t:nnﬁnr;d :md %la oy tb' J/"-aﬂ“ 'mn

’s sy ‘han 5 per cont nun be conndorad’ lp rgw Lthe’ ,:am- aclutL ger. (‘em im 2 W nm
tmdlerol xwtt rarger size, “whicharde Qwud Al imﬁm&ﬂwq}d mw'w: thiv st mu wnh'fn o the" wrmt edition . .
"of AS.IMIC &8 'uczm that - b, teat sohdtions <hau be mamtau‘itd at 27%{ [ (soiz“f S, wbcﬂ the darry repehdtm of W“"i FIRN
[Fyst ve mwnuow tha test - mpks shall e stored dry i the

< »sfm. be. wm 1 to7 hmﬂ!“and y*dm.;s shiown shove.shal te mu, o

& Al in'uma\!on u-uudnq dam amt .mua!s ungd (or oq“this mm thalhbe t‘ﬂtd‘

: ! : 50 per mx 1/2 40 3,"& e m.m‘nal and 50 par cent 1{#'{;; }-p maﬁma '
""_,,v."- -J -Y- " oL ’ T JT“‘ - o N .
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REDUCTION IN ALKALINITY, mM/LITER, Re

; PROJECT: NO- 10 6181
LINE SHOWN ON FIG. 3 P. 213, : ! - OJEC 8
JOURNAL ACI, PROC. V44, NOV. 1947, AS - it TEXARKANA DAM
SEPARATION BETWEEN YINNOCUOUS” (LEFT) - —-= 2, ’ -t 1 METHOD: CRD-C 128 - 48
, . .
AND “DELETERIOUS” (RIGHT) AGGREGATES. — { )
250 T T ISR 1 1[ Y T T T |. LEGEND
N R W : R I L.L.- : —— . Lid
: T i ’1 i < : o MERIWETHER SUPPLY CO.
I Sl o 0 A4 SRS AR b S St i 164 A o Aaiiuls M Ay Sk St s vt SIBLEY, LA.
‘D U G S >% EUU RN S SRS G 5 A1 4 06 50 Sp—" + + L
| L ,r*‘ I R R o i. NO-10 S-7
200 IR , | 2. NO-10 G-7;SI1ZE (~14)
! T IS REEN T1 3. NO~-10 G-7;S1ZE(La-14)
+ ? ¢ 1 L S It Sy Slunchsans sk 4 + -
AR SR T S ,‘j r S S ﬂrL :
: v e | “
I et - et
’qv % —"%' —t =~ :
150 bt e 3 :
1 R ER R EE TEST RESULTS
R T RN % 0 0 % R MO O B B! Se Re  Se/Re
: ! i oy i
e S B e e e ] e R - : 1. 184 23 8.0
L S T S S PO IO S I O -l 2. 237 88.5 2.7
100 ' ' c . A 3. 539 81 6.7
e b - +- - ot -1
L _;._._‘h, L T ‘;_ —_—d b . / t ,___J
i i 1 is - e d e l SUS 1S U4 8 S - -
50 [ z RE N : 1 ?
- e }‘ ] X ' ————— .~4_;,%_.J,«..4- -t —_— = —— e i O S pe
T . , » B
T et b e e — o e 7‘./"‘.‘* 1 0 RS M B
L _4; — 'L . 1 B3 53 ¢ - / _‘ .4._-%1 —fip i — 70—», B R My S T e
- —e g —v«’ ! : L“‘ B e e L. + LH~<F-T‘HL - ——— o pm— gt it -4
0 ! i ; e : R NER ‘ :
i 10 100 ‘ 1000
DISSOLVED SILICA, mM/LITER, Sc
RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
A 1 N 1
WITH SODIUM HYDROXIDE DATE 17 JUNE 1949




' DEPARTMENT OF THE ARMY | - REPORT OF TESTS Concrete Resaarch Divislon
Mississippi. River Cornmission ’ : - . :
_Waterways Experiment Station ON FINE P.0-Boc 217
N . .AGGREGATE Clinton, Mississippi .
Symbot; : Project: _ ’ } Date: . ‘ Initials:
¥0-10 6181 . TEXARKANA DAM | . 6/10/4g | cmw.
B e e cne < < = S hectn o e o i 3 - PR D d e e e e
“Seriat- No: - : Source. .
NO=-10 S-8 Gifford-Hill Co., Plant 19, Texarkans, Texas -
Descnption: Sand ‘ ‘ ’
" Amount of sampte: 400 1b, .~ ‘ B .
Sampled by No% shown o
Date sampied: Yot shom :
Sampled from, o Not .hm o ‘ . ’
Date racewed: 1 M&y 1949 < ‘
L o i
TEST .RESULTS -
: : 1
Bulk specific. ywu:ty. gd.; 2,62 7 , ‘ _ v ' ) o - i
* Absorption, per cent: ! 0.5 ) el .v ) - Lo .( L. .
Organic impurties test  © 1 color ‘ \’ ) - :
Magnesium Sulfate Soundness (1) ._ o Sieve A'na‘;'sis' »
No of cycles: .6 0 | Sleve Size - Cumuiative Fer Cent
Werghtes average Joss m wt: - 2.6 . cpercent |\ et J’:&%-_‘ '_S.P?? Pass
< . ‘P‘Qo. 4, 2 .6 . 970\4

. ] nes 11,0 89.0
No. 16 18,3 80.7

(1) Ske, attached Forf 478 for detals of quantitatve analysis g . ) . 3
A4 N : | w30 31,7 68,3
No, & 70.3 N (2907
No. 100 88.4 11.6

SRR SR

Mortar-Making Properties

2.0, cubes: Ty—pe III cement'

. B

Testad at: . 3 days 7 o days ‘N°' 200 98.5 1.6

Test sand: 3408  psi. 4467 ~ped b e U S U P

std sang: 2800 ool 3842 psi. (2) Materia! finer than No. 200 sieve determined by ASTM C 117

: S . percers [ A s e e e
Strength ratic -3 day 118 1 Frmeness Moduitie 2.23 o
T - deys - 116 . per cent Spec.F M- .
\
\

|
! B
| K
i , -

LMW Fogm-‘n—o,»m. C -



f, o e et e e s e 7 1
' Wat Department ; SOUNDNESS TEST | Corgrete Reszarch Division i
t Mississ:pps River Commission i i ! o . !
: Waterways Erpcrirhent Station i OF FINE J 7O fox 217 ;
, Ciintan sub Oftice ) ; AGGREGATE : 5 Chinton, Mississippi g
o G
i Symbok Frowct Uate: RTINS . l
| No-10 6181 ! TEXARFKANA DAM _.6/10/49  cHW.
¢+ Serai No: Sruecs . i
j NO-1C S-8 © Gifford-Hill Co., Plent 19, Texarkans, Texas i
» ; . . - .- . . . . 4

Nate 4arted U Lty Unte compivteq: i Agent 1sed: . Cyctes
i ‘ :

| _5-23-48_ . JFJ 5-81-49 = JFJ  Mg8O, t 5

: TEST DATA !
: |
'L.___....-_‘_?._-.- ———— '_._._ O T — e SOV — -
t : Gradmg of | Weugit ot [t i Weipht of Test i Percentape fassng Fine Weyh'ea Average, !
i i H '
: Ne2ve POt ! Fractons Hetice Fractvns After ' reve Attee T | ComMected 1
- ! ' —~. { - N . N, . H
. Size D tampne | Test Gran ! cst. Urams ! Aztual Per Cent Loue i rer Cent foss i
. e e e e VY A
. L bec Cent . - o 1 an 2 . ; s + s .
! i . b ! uti ¢ i w1 han 2 i Hun ) fun 2 HNIS! Run o
: i
e o S SR - T e e L.
SR PERD W ROYR ; .
11,6 - - o= = - - - -

18.1 I - - l - . - . - -
38,6 | 100,0 100,0. 99,0 , 97.6 1.0 . 2.5
i N 16 ; . 8.3 100.0 1C’0.0 { 91.5 94.2 , 8.6 } 5.8

0.4
0.4

z
= =1
= o

|
.._+__..,‘ e e

{ .

i

!

|

!

1

f

i

b
ma 3l g.41100,0  100,0. 92,8 94,5 7.2 5.6 . 0.6 0.6
,Ml I : 2.8 ; ' - 0.2 e |
7

Ry e == N
s | 10040 ; _..400,0 380,C 382.4 - - . 2.3

Lo v e [ S C e e .
! } | SHMOWELHTED AVS RUN' 18 % i 5.0 - ;
i ay ToTA GHTEL TUNS 2 ! "
e _ o oy e Ay s e Beb et
: i
i NOTES: |
. i
I I Test fract ne shati weh 100 g he'ure test !
)
| 2 Test fracti=s whinll be toxen oy 1rn sizes hsted in tatle below |
0 1
|
i
)
|
i
l -
i
|
!
|
]
H R - i :
I 3,/8-1n ) No 4
i L. S
3 Test Gactions stall oGt be tsben fron any*of theee &izas which make up less then 5 per went of the onginal matenat.
i Stren 0 the above st present o paconts @3S than 5 por cont shail be coosdere ] 1o have the same artual 1uss i per cent
H u the averoge ul the next siater ard tna podt Leper e 0 b cae of these gy absertof G next seiailec or faxt Tirger size
| whichever i present
|
z 4. Al procedures employed in performing this test shall conform to the current edition of ASTM. € 88 ercep’ that the fest wuluton
! shall be mantamed at 27+ 1 C. (0L 2 F); when the daily repetition of cycles must be nteriupted the samples shal be stored dry n
the cunstant termnperatuse oom: and the drying period atter each immersior shall be frorm b to 7 hours
N.B. Al intormation, ncluding dates and indials, called for on ths form skl be grovides 01 every sample reported.
.
.
t
L . — e e et e

LMWVE Form 478 5,47
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"

DEPARTMENT OF THE ARMY

RTME REPORT OF TESTS
Mississippi River Commission . e, o g :
Wate;ways. Expenment Station | | o ON.COAREE .
s . i . AGGREGATE .
Syn)bt-'n‘:’ ‘ ‘_ Praject: B , Da'e ) ' Initiale
' _Fe-10 6181 .  TEXARKANA DAM | 6/16/49 | CHE
) Sema! Ney' No_lo G-s h Soim,e' . i i
(v 27) E (Gifford-Eill Co., Plant 19, Texarkana, Texas .

Concrete Research Dwision ‘
P.0. Box 217

- Chnton, Mississippt

bt s ma e e oo

P

Descrplion. &‘"1 K . .

T : o

e e i o e 0 e

e . PN : ' 2omn 77.0 2300
L .- (58 Angeres Abracion Test Crza 100,0 ‘0,0

% Unsound Chpi.'ts 0.0 . o : , . -

LMW FORM d75.5/48

-
- M 3 . - .
Amouct of sampie - - 400 lbO ) . . B
Semplart by, Not shown :
Dave savpien: . Not shown
Sampled (z¢n, NOt Shm ' .
Da%e recened 11 my 1949
7 TEST RESULTS
et . A A SRS o s - -
Rub speafic gravty, ssd: 2.61 . = . : ) . ,
Absorpticn, percert: 0.8
b+ e e e e+ e e B — - e e o e e
N ! .
Magnesium Sulfate Sourdness (1) ; Co Sieve Analysis’
No of cycles: e . Suve Sua Cumulative Per Cent T,
Weighted average 10ss in wt: per ont | Ret. Pass, Soer Pass
’ ' : . . . b own ' N
N N - " N 3 ,
' v G n
) . B . ) i .
T v . , 4 in 0.0 10000
(1} See attached Forrn 877 la‘v detaits of quantitstize and qualtatwe analyss | . i 3.6 . . 96.‘

No 3 re.fiitians: : 1 N
’ H . '
Graging” o s ' . N V2 T
Less in we o 2nr) , oo i V/?2m
"oaea
“r
- ! No 4
beaem e - o v e L spe e g s v —, e B i and - - o - - - - -
Mist eldancons ) - ] .
L o . Vi *
Jo ! o thnoand eingated particies, percent. 5‘8
oy S ! i '
Soft par- cles, per cent 0 ' -

. ] .
. 1}
. .
t v
- L]
. ) .
' R ,
. Ve .
J .
!
e m e e v+ b o o e = Ay e . ~
7 .

L e e e o ¢



REDUCTION IN ALKALINITY, mM/LITER, Sc

8-2 31vd

: PROJECT: NO-!
LINE SHOWN ON FIG. 3 P. 213, » E TEXARK:NAODAMBlN
TMUE

JOURNAL ACI, PROC. V44, ,NOV. 1947, AS j f ' +-
SEPARATION BETWEEN ‘“INNOCUOUS” (LEFT) : 141 METHOD: CRD-C 128 - 48
AND “DELETERIOUS” (RIGHT ) AGGREGATES. ;
250 T T T T H4 LEGEND
R RN A RN . LLE '
! SN : UL 1] GIFFORD-HILL coO.,PLANT

NO.19, TEXARKANA,

R SRS SN ST S 551 1KY S G

B S R R E N )

O 1 W o B L e 1 rewas
[ N S s 4 R G S B R N 1 ¢ I 4 f*“ T 1. NO-10 S-8
200 e 1 T T il & No-te ¢-8
SRR AR R N R ’ 3 HEL
e I = s . n - ‘ ¥ g
e - RN / 4
A S A BT 6 A N R R 1 B 7 -
150 RSN RN . H VAR ’
. [ P R ! ' 7 ! : -
R S T-d.-'&.h. U Y S5 S 0N '"-—'f'_— ———t -+ 4’—04{ T - . .

-_i_ : 1 - PSR SO ‘ / ‘ 44 T
g ] SRRV i | L T_RESULTS
(S S VS IV % B0 : h Y T s Re.  SefRe

00 ; RN : : IRERE ' 3 IR I. 1o 5. 3.1
! ; RIS ; _ SRRE B 1112207 24 8.6
'if—«—‘»«f—i-: b ﬁ —r—+ -4 ' ‘ﬁ : 4.
B BERIEIE - L LA .
LS A T H ¥ by . . . 1Y
RGN R ’ FERIRE N7 41 Tt U6 I NG S - TS E
e : T * f / HBE | X ER i
S0 T ” AT :
g e L : A A —— A
T S I U U S T ! — I 110 l,-_. ; : B
‘ ! il n ) . REERIE
[EREN TR S T N 1 S ST A _/ " 4 o2 I I R NI K
i ”" ; r /’ ; g '5 ! , ‘ i H : [ i
ARt Sl S i T T - T4 . R EINE
o] 1 i il . i i i ;

i 0 100 | ‘ 1000
DISSOLVED SILICA, mM/LITER,Sc

RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE |
WITH SODIUM HYDROXIDE DATE: 17 JUNE 1949




LMW FORM 474.5/48

,_,‘; ’» e n~ ..; - F'.‘"‘ - ; LS n N =
DEPARTMENT OF THE ARMY Rgpog-r OF TESTS 1+ Conerete Resesrch Division <= frert
.Mhslsswmwcqnmmm‘ : RN P TN Do)
Walemyi Expeﬂment Staﬁon .. ON F'NE o S R 'P.O. Box217 - T :
4 . . L AGGREGATE S SN 'Clintoﬁ, Mississippi
T R L ) - . : o ) v -
N0-10 6181 TEXAMEARA DAM e 6/13/49 . |; CHN
Serial No: o Source: . f:f o N : o ST |
,no-lo., 8-9 . - {Gifford-Hill co., Blant 405 ('unoy Plant) utue mvéi;.‘
. Amourt of sampie so 1b. v )
" Sernpied by: Not lhm . i ‘ -
Date sampled: Rot 'hm‘ i L
Sampled from: * Not- shown , o T Lo o ’
. Date recenad: L 11 May 1949 R _' " S ‘ “ ]
. N ‘ ‘_Tcsf RESULTS * . )
-1 Buk sge:‘xﬁc.‘;nmy.vssd.; 2,81
Absorption, -per centy E . 0.3 B . . .
- Organic impurities test. o 2 00103' = . ' T . ".’5'»-' .
N -  Magnasiom Sultate Soﬁndm%s wm . : sine Anskpn -
No.of eycles: - " - B BRI ‘Gleve Size- toT '_G_ﬂnwmiv'. Per Cent - '
. o vl - Be Bass .. [ Spec Pass
Weighted average Jos inwty -~ 2.8 - - per cent ) . - o - R
R T ] et B8 9645
S PR S O et =t ,.’_; Mo 17.7 82 o3 .
(1) See attachad Form 478 for details of quantititive anelyss | No. 16 (2845 ~71’-5
- ‘ SR elemid Mo 30 375 62.5
' Mortar-Making Properties . e No. 50 . 8748 32.2
: ' > No 100 94.8 5.2
2.in. cubes: _Type III cement . 99 4 0 6 @
Tested ot: - 3 . days -7 day,. . No. 200 Ve . [} T
ratans | 3600 4908 oy S
st sond. 2838 i 3750 ‘. o | {2) Material finer than No 200 sieve determined by ASTM € ur
Strength ratio: : 3'- days 12? ' percent LT 5 CTm o T T R
7 " days 131 per cant . F\ne::: :A::u".m 2.50 ' '
. '\ ':
|
R - — .



War [epartment

-l

Date started:

[HTJETLN

JFJ

T

SOUNDNESS TEST |

Concrete Research Division

River, Arkeansas

. Date Lompimtey

Hhials

Ba7-49 | JFJ

E
; I
M_nsmsaspp. River Commission I OF F'NE . P.0O. Box 217
Waterways Expgiiment Stahsn I
Cunton Sub Otfice i A(T:GREGATE Ciinton, Mis§issippi
Syl T T ?‘nr'.-n:oc' T B ?w:);\‘ b tnitiats:
"¥o-10 161 CTEIARGARA DAM ' 6/1g/ap CHW
sera 6.10 8-9- ' Gifrord-Hill Co., Plant 406, ('hlloy pnne) Little |

I 24
! . Agent usad:

: «Cyclen'

K

|
L 5<31-49
i

ieko,

|

—

{
ST DATA |
T - - 1 4
T Grading of ! wewnt of Test Weight of Test | Percentane Pas..a, Fioer Weighted Average,
Seva (eginal - frarons Betore Frachons After ! Sieve After Test. Cerrecter
Size Samte, foer Grams Test, Coame i Actual Per Cent Loss Par Cent Loss
t o | g i - ""‘"'f""‘““;"’ o e -
| Per Cent D Rt Run2 | Kuni Kun 2 : Runl ' Run 2, Run'l 1 Run2
TR U SN SR 1 _— ¥ M -
M . 3
N> 100-pan 5.2 i - - - - i - : - - : -
RS S A 2 1 L% e - g ; R S R e L
\ ) i |
! Na 193 27.0 | - : - - R i - ® - -
——— . - m—— .1 n - t
[
30 - I i :
"NQ_ 0 01 308 1 10040 100.0 l 94.5 9704 i 5.0 o _2eB.l 1,7 : 0.8
! ; | I
W6-301 9,0 | 10040 | 100,0.; 96,7 | 96,1 | B3 | 3.9 | 0.3 | 0,4
. N 1 ‘ . H
' . | ! . i
Wos 15| 10,8 | 100,0:100,0 | 95,9 | 9446 | 4.1 . 5.4 | Out | 0.
oy +
i | i ' t
Nod 8] 14,2 | 100,0 . 100,0 | 96.8 .. 95.8 | 4.2 4.2 L. 0.6 .. 0.6 .
33n- 4| 3,851 - | - - - ] 4.2 4.2 0,1 0.1
A ; " i
| oS 1 1004054000 400.0. r&ez.s__ 3&5.2 HENE ST ...T._.J.l_-._T.u.Z‘i___-..
i SUM WEIGHTLD AVS RUN3 1 &? { 5.6 -
- e i O e
! o Av IOTA.. M!GH(ED AV RUNS 14 ‘L 2.8 i per (‘M.'Il !
™ .
! i
¢ +
j NOTES. i
; 1. Tust fractons shai wegr 100 4. hefure test
; 2. Test fractans shall be take  only fom sizes hsted wn table below.
Passing ! Retained on
| U S, f_ S
i ( No. 3) ' Mo, 50
f No 1A t No. 20
. - . - . E—— 1
E No & ! N> 16 1 ;
‘ R T - - t
No. 4 ; No 8
3,5-n i Ne 4 M |
DU EPRE SO l
3. Teot fractiors, shall ot be teker feem eny of thet. szin whith mare up fes, than 5 per cent =i tie ongina: matenal !
Sizes 0 the abive it present 1 Anouts less than S per cent shall be consideres ta have the sare actual loss e per cent
as the average ¥ (tw neer wnatier aid the rext lrger vize, oo b one of these is ahsent, of the next smatter or next farer size
1)
i whiehever 15 present .
Y r
4. ‘II srocedures employed 1n perfonrung this test shall contorm to the current edition of ASTM. . 78 eicept that the test gulution
shall be maintaned at 27+ C. (80&2 '), when the daily repetition of cycies must be intertupted the samples shall be stored ory in
the constanttemperature roorn, and the drying period af‘er ea-h wnmerswon shall be from 5 1o 7 hou:s
N.B. Al information. mctuding catas and initals. cailed for on this form snall be provided for every sample reported. i R
V!
\

LMWVE Form 4785747



DEPARTMENT OF THERRRY | REF RT Or TESTS
Mssissippr Ruver Cormmission, 7. |~ ON COARS& - P.0. Box 217

f

1

Waterways Expeniment "‘at on : !
. AGGREGATE . I Clinton, MiSSiSSIpm

o e e ad g i e g s e e Yo it - = S ere

Concrete Research Division

S

Symbot. . Project

.~ NO«10 6181. ... . .0

Serial No: HOWI0 G=9 Sousce
(1/a" - 1 1/3" L Gifford-ﬁin 00., Plant 405 (l'llley Pllnf:) Little
- wme ool River, Arkansas - -

Dean?tnon Gravel .

S ae trutar

. 6/l6/as | CHR

Amourt of samefe: ' 200 1b. S ’

Sampled by, . - Not shown : . :x
pate e . Not shown . - .

Sarnp!efi rom, -;{Not showm o | ,
b Dote received-, 11 u.y 1949 IR ) ‘ o

i L *

TEST RESULTS

b e e i g i S o e AR M ~

Buik specitic gravly, S5 2.87
LAY
Absorptiun, per cet 1 <0 :
. e e s e S e e o e o e o e
Magnesium Sitfile Sourdness (1) i Sieve Analysis
. . 4 . i
. (
No of cycies: : 5 - i Sieve Suze Cumulative Per Cent
. . . . . . ' e e
‘Weighted average io8s 1wt 562 Cpet’cent Ret. , Pass. - Spec. Pacs
' o - ‘ : 6 n )
[
R 51n
. e . L. e Sy
o e . 4.n
(1) See attached Form 477 tor uetar's of quantitative and gquafitative aratvsis -
" . in
T 2in

Los Angeles Atrasion Test

N v 11/2 in 0.0 © 10040
Nju ot reuGatans. o 600 ) 1in 21.3 - 78.7
Cradesg A ' 3/4 an, 49.7 5005
Lugs in wt :g\:'crm; 29.9 B ' 172 } 77.9 22.1
. ' ’ 2,% n 95.8 . 4.2
. e 99.6 0.4 -

et s e i s o T i a4 S ————————t e e Sy

.
Mist e eous ;
. 7/ -
Tton ang ol .rgated nartides per cent 1000 . '
Soft_ naicles, pat cenl, * N 0.0 '

% Unsound Cherts 6.8

LMW FORM 475-9,/44




. Waxerways Experiment 5‘“‘0" - o OF CQARSE o P. 0. Box 21%
| e e AGGREGATE " Clinton, Mississippi
Symbol ," ' ‘Pmect . ) 7 v 1,’ v } Date - l;(ﬂiz,‘ls; )
- NO-_].O eisz.. L mammmu, e -____l. sAe/ss___, B S
smao Na ’0910 0-9 Sov'ce ’ T °
(1/4" =2 1/2%) Gifford-mn 9. Phnt 405 {Tlley Plant) Littls _

.

. M

Dew.m MENT. OF an ARM? |
Mlssllsapp( River Commlssk'm

SOUNDNESS ‘fEsT

LIV O '.‘

Concrete Research Division

Lo

ks -

38 t0 Jg pornces. /.-m S e enmmatron, the material I bathi 'mkm shall b combired add smed on the 1/2..1 sinve,

shai be from 5 10 7 hours, and B aomgs ﬁown above shn‘l te u.,e

iy
I

B
~

. T - N
LMW FORM 471988 '

. Al mforma!m mc(udmg dntss nrd lmbals, ca"ed for on 'hu- fmm shall be mw .. iz

-“»m wut mml .o pfesémf in lm«,.m Tess than B per cent sbull ve cooscden-d 10 have the same, aclual per cent losg ;1 e next
o mum.r or, nen hrgu avu, whiche & 15 bested. All procedures empwyad T w’ormlnt this test’ sbali cont. .mv ta the’ curtant adlition
RV of ASTM. C 88 axcopt thad fhe st soludons shait be - maintainéd at ?711 C. (80£2 F); ‘wherl tne dahy repetition f :ycies "
mus® be .n\mumud tha test Samgpins stall b mwed dry wi the fxmstar.! '.empéra'ure om, lhe df;mx pc'uod after e/mh m mcmn

v T e
.-
)
o
s . A N
o KA - -
o il ¥ .
- ;
L .
N K » y . e
. . "L N .
. L ,
- f
- - .
A : - <
. S
i et e o e e e ot e o+ e e oy —- o
" : A AR

N ! . ~
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ol ASFM G ;.3 "ppt that' ﬂu»tes( solutions - énall be raaniained at 71 ¢ (BO"? F.3 when tha dotty repetition of rm

"“must e Inteeripted tha" st samqtux shatt .be ‘stored <3y i the copstontlemderzture mom; the d’W‘i aenng aker e»d imrerson

' »snaautrw,swi‘houm.wwf"sﬂm"m“ sok e uged ='-"" A I
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DEPARTMENT OF THL ARMY | REPORT OF TESTS Concrete Research Division®
Missi i River Commussion i~ .
ISSISSIPPL Rive (5540 ! ON COARSE. i PO Box 217
Waterways Experiment Station ! i
3 AGGREGATE , Chinton, Mississippi ‘
e [ . H b
Symbol L . Peoext ) 2 Date Poinvnaly |
N0-10 6181 TEAVKAMA DAM . ' (eEedd | TDE
cseoat nn L GALel Ge2(2) . sewer ‘ . -
(r 1/2" = 3") - | Gifford-Hill Co,, Flamt 21, Texarkunu, Texas
PR - N ‘. ’ b —A-“--“C»* - LT T e e Eea ‘
Leserphivn (Jravel , ;
Amount A ~ainple; ' 600 1bo - .
Sampied by - llot shown .
Gate sempice. hot 8 hownu
Samfraa e Mot Shown.
Faw recsvel . 16 May 1949 )
. TEST RESULTS
e e e et e e - e — e e e e e
ﬁull sprcific yraary, wui 2° 62
Abscoptinr, per cent; . 0 o 2 »
SN G s SR B SR SRR e o ot s 1 1|......_.> o ———— — ; .
Magnesiuni Sulfate Soundness (1) . - Steve Analysis
Nn of cycles. ' Sieve Sie Curmutative Fer Cent
, i ‘Pass. .t - s
‘Weighted average l0ss v wt, . Eercent fat. bazs. . "o Spec_bass
: Em “‘ ’ :
K % '
& . .
. X 4.0 ~ N
(1) See antached Form 47) tor detads of ‘jua.nmanvr M,'Tia_ntx_m“ ij_sa ‘ 3 0.0 100,0
e e et o e et e e e 1 - 20,3 79,7 '
oy Angsles Anraswn Test STy 88 . 7 1 1 03 ,'
Ne o peve Lhons ! i Y . !
G anag: 3/4 @ ’
k Lisve i wt . retovet 12 n
v YBomn '
No. 4 |
b vam e S U S T e IR - - - A
- v i
Misagraro g , h
R R part.c &5, b cent Te7 ;
' St ,.e~'->i>.s/4wv':er.7 i
: |
Chert Flotations . ' to '
! "W, of semples . .25.28 :
). Lighter than 2,403 040 '
; % Unscund Cherts 0.0 . ‘
’ .
' - i

LMW FORM 4753 &




REDUCTION IN ALKALINITY, mM/LITER, Re

01-2 31vd

PROJECT: NO - 10 6181
LINE SHOWN ON FIG. 3 P. 213, ; , : oJee ®
JOURNAL ACI, PROC. V44, NOV. 1947, AS ’[I : 14 TEXARKANA DAM
SEPARATION BETWEEN "“INNOCUOUS” (LEFT) H— 1177 METHOD: CRD-C 128 - 48
AND “DELETERIOUS” (RIGHT) AGGREGATES. 1 T .
250 T T T TS T T T HHE ’ At LEGEND
1 i . i B4 5% O DU ] S S
RE T SR i 1T ' GIFFORD-HILL CO.,
HE ; REIRIRE T T 1T T7Th PLANT NO. 21, (HOOT
i nN T T 1 —t T PLANT), 7 MILES S. OF
RImE s ; o . TEXARKANA, TEXAS
200 : k, ) — T ,‘ . I. GAL-1$-2(2)
41 ; RIS N b 2. GAL -1G-2 (2)SIZE(/4-3/4)
T o : i 1 THT - —“[ 1 3. GAL -1G~2 (2); SIZE(3/4-1v2)
S RERINE ' S Sk B N o Vil T 4. GAL-16-2(2);S12ZE(IV2-3)
;L - - . : ﬁ, ' —-—] - + :
150 O B S S -+
’ L . 3— . LH_ 1,‘_}' ' / i i
1 ” T b ot N T L 2 b Sl : .
i I SRR N e ‘ TEST RESULTS
'T’“ : : S S - ( - . 21t Se Re - Sc/Re*
too T T T T11. 104 35 3.0
i i T a3 ]2 408 10 3.7
N R 1 - & +- - : 3. 582 82 9.1
~ 1 ; : §/ ; - 11l4. 196 129 1.5
50 : i ! L : /‘ : :‘V |
; i ] ! : 1 A i
J% N i / 1 H |‘~_ I
H i . v H . N
‘ At 0
| ; ; - N i
= T T - -
i § * § 1 1 :
- O S T R NN
o 10 : 100 ‘ 1000
DISSOLVED SILICA, mM/LITER, Sc
RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
ATE - N
WITH SODIUM HYDROXIDE  DATE® 17 JUNE 1949
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Wac Department
ississipps River Commission

| Waterways Experiment Station

Ciinton Sub-Office

e o o e 8 o Sk s T a1 e 8

e e .

o - OF FINE

SOUNDNESS TEST

AGGREGATE

Concrete Research Diwision
P. 0, Box 217

Clintan, Mississippi

Synmbol broject ' Date. - : tnttiais
H0-10 6181 i TEXARKANA DAM . .. ...8/16/a9 = CHW
Serial No Source:
| GAL-1 3'3,(;?) Gifford-Hill Co. . Mindon Phnt, Minden, Louililm L
; Cate started: I hutials. i Date completed latisls, T Agent used ! Cycies’ !
i 5e3le49 | JFJ . 6=7=59 JPJ MgS0, 5
! TEST DATA
. L
M T !
’ Grading ot ? weight of Test ] Waght of Test ! Persentape Passing Faner | Woighted Average, ”
Sicve i Ongnal | Frachines Before i Fractions At : Siever After Test, Corrected i
! . ; H
Size ! Sample, : Test, Lrams : Test, Grane, i Actuat Per Cent Loss frer Cont L5 i
NS UTIEUNIY DU [ — - e o e e on o
f ber Cent {- Far i Run 2 i Rua 1 Rup 2 | Run | [ Run 2 Nue | Foyn ‘
e P —1I v e = e "aL"'"" mreme e s b e e S
"iJ KOO ,)!l i 3.9 ; - - i - - | - ; - - - 1'
3 - 1 .
I‘U )’) 101 17.6 ; - . - | - - i - - - .- i
.r\. :f,xt ) 3 41.6 J 100.0 . lm.o ]’ 96.4 o 97.1 ; 3.6 299_ le—s— ng- !
- '
e1s 9] 18,1 1 10040 100,0 ¢ 97,8 97,7 | 2.2 2,3 | 0,3 0.3 |
| H i
{ro 151 10,7 | 10040 100,0 | 95.2 94.2 | 4.8 = 548 ' 0.5 0.6 :
H ¢ : 1
pNe A ' i i
(701241 | 100,0 100.0 | 93.8 94.5 | 82 . 5.6 | 0.8 07 |
0 B . H N ! ‘ i
;'_j,%m 4 ; 1.0 ! - . - l - 6.2 505 3 0.1 . 0.1 i
J . '
| o | 100,9 : 400,0. 400,90 | 38;5 2 _ 383.5 .« . m  Be2. . 249 .|
‘i i "'u\,‘ wt IGMTLD AV PI}NS 182 : 6.1 - 1:
' A T10TAL WEIGHTED Av RUNS 1 A © 3.1 per cent
j-—~- — e . e < e o i+ — — o mh e e m e ]
! . !
NCTES i
; 1 Test fracaons shall weigh 100 g before test. !
t
2 Test tract e wnall be taken uly fom sizes hsted in tabie beiow. l
\ i
i - i
f'afmng { Retaned un E
| No M ) i 50 l
i No. lr> 30
| is
8
}
318 n . No. 4 i
3, Test fractans srallsnot be taken trorn aty of these sizPe which make Jp less thin 5 per rent of the o4, nal matenal.
Sizes in the above Bist present m amounts test than 5 per cent shall be considered 1o have the sume aotual loss o per cemt
3% the averams of the rerl smatier and the next 'arper size, o if one of these 15 abient of the next smalier o next arger sive !
: N i
whichever 1 pre ent. . * !
‘4. Al procedutes employed w perdorming this test shail confurn e the cutrent edition of AS T.M. C 8BS eacep! that. the test sotutivn !

N.B. Al informaton, inclucing ates and inibials, called for on thiy form siatt be provided for every sunpie seported.

shati be mantained at 271 C (802 F), when the daiiy repetition of Cycles must be wnterrupted the sampies shah be stored Cry
!nc‘ constant temperature room, and the drying penod atler each ymmersion shail be from 5 to 7 houls.

LMWYE Form 4785747
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DEPARTMENT OF ThE I.\éMY; o FEEPQRT OF TESTS : II Concrete Research Division
Mississippi River Commission - . oo o ' ‘ ' : :
Waterways Evpeniment Station ON .COARSE, ] . P'-?Q' Box 217
' AGGREG'ATE L CImtqh. Mississippi
"Svn'bol ) Propef.t. o - ‘ Dau ir Inthats:
,”9#19, 6181 ! .AIEXAHKANA D%!_" R 6/16/49_1 CHA

‘oource

Serial No AT M] 0_3(3)
(1/%’ - 5/8”

Gifford-ﬂ:lll 00. » !inden Plant

Mindcn,vboulsinnl

: Déf-unp[mn, Gr.vel
v
Ameunt o sample 100 lb.
Sampied Ly . Not shown ,
Date sampied Not shown
Samolag fre i Not showm
Dale recenog, 11 my 1949 .
. TEST RESULTS © ©
i ‘ o - -
Buik specific.gravity, ssd.: 2059
Absorplior. fer cent, 1‘. 1 )
e e . T ———— S
Magnesium Sulfale Soundness. {1) g Siave Analysis
: ‘ i
No. of cycles: . 3] . 1 Sweve Sue ) Cumuistive Per Cent
Weighted average loss in wt. 10.2 por cent . Ret. . Pass Seec Pass,
' i 6.n. ’
. )
N 5.0,
_. . Tve e o mee? . o Lo o . ': 4
(1) Sec attached Form 477 for detar's of quanttative and Quaktative analysis 3
s e s e S e 7--—-;' | .I »
! ; 2 in.
Los Angeles Abrasion Test ‘ 11/2 m.
No of revoitions: 500 | 1mn : )
. !
. Gradmg c T YA 0.0 100.0
Loss i wi, percant 24, 1l 2T N 406 9504
' ' 1wk 30T 6643
;e PR
: U e 8642 14,8
et e e s s ke e a2 I -~ e .
Miseelianeous, 7 . . '
N1 aR0 eong el Dartiles. er cent 1000 3= .
SOft pa'es per Cont: O
% Unsound Cherts 4.4
'
L
\
0 4 ——
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DEPARrMENT OF THE ARM;. : SQUNDNESS TEST ; ‘thcvett ﬁéu;rc;u'ostnon
Jo .. Mississippi Rlver CommlSshn OF CO ARSE ‘ p, 0,'80&_2 7 .y
! Waurways Expenmem Stetmn- -~ ‘ A q
. . AGGREGATE‘ i Clinton, Mississippi' :
~—s-;mbol ' on.ect l A a ate; . | Imtals: i
%0-10 681 mmm DAM...-_____W,,« ,,_,_h_._;s/m/y,s _J*m_,_ﬁ
Sovu’ No: ML-]. Gﬁ;(;) Saw‘e— N

| (1/a" - an)

joirtord-mn c

, Minden: E.um,

Minden, L-ouilim

Oate started . Im:\m Date commu . Iomals ; Agont u:ed - Cycles .,
5-31-49 .w ol 8749 - JPI SR R R
2 - ’ R TEST DATA EE T
.“Gudmg ‘of wﬂivhé of Tés't . # A wggm'?in_ Iesf IV‘N;.gm Passing: Finer .| Parcentage Passing Finer Weighted 4A¥mage.A
Save- . | Onginal Frmloos Befon ! " fractions Attet 1 , Sidve Ater Test Sieve Ater fest, _ Cortected
sive Sample, Test, Grams = .7+ . L vest, Gramey 4 Actual loss, ‘drams Actusl Per Cent Less | . Fer Cent Loss.
¢ ot T AR S Ty S AR I Sl woruts B S e

, i E | Per Cent | Runid . Run 2 Runt” b hun 2 Rurt i Rin 2

SO _,“-.‘._1 . e b e e = e o i S . e
i)
- Nv_ 4 1__‘__15_,_3}__‘_- - TS _;_....-9 SR SR ﬂ_,l.g 1__1‘4#_ .

Mo i/2my 80-6 750 759 4 670 ¢ 677\ 801 78 | 2846 u.s,

o e 4 BadP Bt ] A P L 1Y ] 051 0..5
Tm | S0 SN S B S Uy NP R P
e ./‘_'__b_ N A -....-.-w— PGS SRS SR AN KPR -1 e e e I SN SRS <V
T ows 780, Y80, B T Lo |

EECA ‘L‘- sum.w nmnvsan 182
O S ST S S LR2 L0 g,
s ot , T L ALLLS WEBHTED AV, RUNS 1 22" 190 o
: T 7 . A DI N
::nmw ‘&L Nn. of Partiches- | - e _r___‘_f‘” :’if_ﬂ:‘f_‘“ m"_l"_._ TR i
(Size '8/4- lm) ; m‘d - Seht ' ' cq - Oricked Flaked ,Snmu" 'T Total

B =

-}-’-w-.-..‘. -I_.-‘.A o
- - ,

2 Tost \'ucham of af taid-the 'oummng mxgm

sraaller of. next lpead sae, whihevt: i3 {osted. Als protesiures emtioyed; in performing this test shall conturn o mo cureerm edition |
. of ASS. M.C 83 excopt gmr‘tn tner - sonstnny ‘wral be maintained lQ 273 1L, (8022 F.1; when tte Jaiy - (ems\lhon of cycles
must be interruptea iha tést ssn'ules sna, 5¢ stored d'y n e carmamtampewu(e mom, 'hc dmr,‘ pemm a‘ter vach immesmn

) aqunl or more: WX N .
N " .
v ] - - K NG
Sar w [ Amount ~ Gonslig OF . .
1 e __‘___‘:__‘“__’"_ e T e e e e RIS E TS P
Ho. 4-1/2-in. foo7m0g o1 Bupercent No 2 tu /9r m:wnal Ind 0 per cant 3/2 to- l/? My gna'eml ’ N
e e o S *"‘"“1 ...4.<.__,--. D e R S LT A-<>~.....‘ :-- R o
, 1/2-1 w7 { 1506 8. ; &1 Leg cent l,'? to 34-in mmmt apd 50 per cent 3.4 o 1T mue'w! ‘ A
L i : . - la e — --“ —.—-,a-”-—-.—-—-..
¥’
3. Rur the 1/‘.’ to 1/4 .w- L. 7’4 tn ko cemp unﬂ!s oﬂhe /210, Fan size in’ sepmau x)smts w perm.z qualidtive *xarmination g( the, .
_,/n 1 }-n, s Mgt o .u' JSeap u-mmat an, the maienal in bon. baskets sha'l e comlined and sieyed on-the 1/2-in’ mm “
4 e nol asted.gi preseim n Amoss s man & Wr cent shad be. cuwcmrd to have the same actual per cent tes at !be rea

~

. stall ber irom Sto 7 hou«h and gradingy sNown above shall be usedt. . k3 p 3 . .
v ! N
!'. NB Al mlorm.\tun. imludmg dom ang imvials, cmed for on thus lunn shau ba filled o, . . Y
N S SR w
' R R ' . “ A'_ - “
. o ‘ .
. - “‘ - - v . ‘::. N
- 1 - s b il - 1. )
' . v L S . E -
LMW FURM 4775748 -~ O ) > : . e
. - ot w ‘ » . M ‘).
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DEPARTMENT OF, THL ARMY . REPQRT or: TEST‘“ 1 _Concrete Research Division
Mississippi River Commission, ‘ . 2 - o R
Waterways Exbgriment Station ON COARSE ; .P' 0 Box ,2;,7 .
) : AGGREGATE . ’ Clinton, Mfssissippi e
Symbot: j Project: ' ‘. Date: ; Andtials
i
_ NO=10 el ! o mmmm e 6/16/49 IR -
Sﬂ ' N b seurce:
“ °au.-1 G-s(s) ‘ L
(5/ - 1 1/2" u-cnl‘led) GiffOrd-Hin Co., llinden Plunt, lunden,_ s,
Uescr pron: Gr.'v.l ‘, - B
‘ﬁ;noum of sampla, 150 lbO‘ ; R ' 4
Sampled by Not 'hm R
Date saﬁ\;;ie'v;- ‘ Not ‘ho'n" Cq *
Sampled trom: Not 'hm : -
Yate recaved: TR b | hy 1949 ! '
’ . TeST RESULTS . -~
teat Ssessumn =
Butk spesific Rrawty, ssd: 2,80 . - ,
' Ab&orpn&n, per cent: 008
- — IR 3 . N -,
Magnesium Sulfate Soundness (1) K H Sieve Analysis
Ne. of cydes, 5. . .- ' C | seesee Cumusative Per Cent .
“Weighted avemgc foss in un, 2 .‘o ,per ‘cent ! . . Ret. Pass Spec. Pass
. . | t & !n.’-‘ "
P ; f . 5.
- . e B it - ma el e p~ " st AI Y H . R 4-{‘ 4 -
{1) See lmchrd Form 477. for datads vl rwumuuve anc Quiml'm analysts ; ‘“"‘ )
- j L e 10,0 - 100,0
Los Angeles Aglasion Test: o ! 142 m - 5.7 96 .3 i
. Na o Iea(”!h!yun.ﬂ' BQO ? AN 32.4 6706
Glﬂm:;lﬂ‘ / A . . 'l 3/4 " 73.3 - 26.7
Loss in wt. fer cant: 28.5 N ‘ 1/2 no 90‘1 9.8
SEFIEN 1w 9645 4,6
- ARLX 99,6 Ot - |
e e e e 3 ,-,--.- - o ‘ N A sk e et e e e ];
Misec! zﬂeous . - i
hen ard el ngated hm'cles, p‘(r(ent 5‘4 N : P .
Sei paricies, per centy 0 '
% Unsound Ghortc 1.0 ]
v F ) )
v‘ K ) : ’ ot l E
4 JAATS A v
.’ ‘ )-’ ‘ ] a )
v B N ! ’

LMW Foam 475-9 A48



v '} Mlssxsslppi River. (;ommlssnon

xS Ogmnmsm OF Tué‘ Amviv .

, ' - ’:', ~ , ) .
Wawways Expenmm Stwon P OF COARSE : o P 0' BDK 217 2
& A 'ﬁ . AGGREGATE " meton ~*Miss»sslpm

- No-§0 618% -

‘-Dauv ,:

6/16/49 A

AT~ G5 ()
(5}8&99 1 i g"si'?

’ mnm; f‘ ,fDMe 'compma:L

B 2N 88049 .

12 ' -~ Y ° ‘ V' o o " ¥
R . “:_'w.r‘ e e TEST
o B A e R ST - .J ;, .
. N AN ARG T g - e
- ma’m; of | |7~ Weight of Test R »Wnim of. Ttsl S P ngm Passmg Fmer P‘elc_mm-P’ossdﬁmeer w'.mmu ﬁm.gg

Qﬂgm.lx - Fractone 'ae‘iore;;“': ‘I,‘ Fracuons M[hr ) sum Aﬁev Test. "_.<..Sm}é' 2flﬂer Test LS Qomctea -

'-..,,»—-—4»-——-_,

: Sarpple Ao, Test Gnrﬁi; 7 '\: ¥ Tusf, Gramy . : ) Act.ual o3, “L".“S o Acn}'al Pac Cent toss . ‘P (:e.t m;§
ol s 7 T B iy i ey B T
! P"C%"‘ “Rgny | mm2 Ranzl ]a Run 2 | ;Ruﬂ 1 I JRun 2 .. Rug,l [ Ryn 2 Run e Run 2.
N 'ﬁo 4 P N TR PR " Rt ’ . o “,A,l’ ! .--'."‘ v“ S , b
' 0.4 | Ok L e e s SN L T e R M

nb.at1/-m. —‘:M"—— *’750 - 7,5;0_ : _{1&3" : 2& IL... 17

B - (AN ,,'quo;ilééo
Fin | BReg [ L el
. TOTALS ., ,_-'2250.1 - 2250 g

SUm- wudh'tm WS, auus 1% 2

s \..u....‘ .-.4,;....-,*:. <....,....,., N R

Av ToTAL Wacmzo R mms Yaa | 2.0 "

?—9 2.3 1. :o.‘s--%- 02

R T

'q;pmmf *

No cd' Pm‘clel Aﬂev Test . .

Ccnsf‘zllunnt“ “'No. o'yr"’.mictgs
(Slzc 3/4-1—1111 I Before’ Test

Ghorh

" [gé"m“ N ,__\ i l.” flbhed

-.J".--.-a —.-a—~<

v r
. ’
A~
: ~or’£s‘ e S NN o . .
ek Iut 'm:tions shnl! be pvapuod m;n fmterhl mm .wmch snzus pas‘smg Nq P; um, m re! Meg‘nn bm. sim hm b«n rcmma
S 2 Tt fncﬂom a at loust the ?oliowma wmms stal) be pvewed "om um of m fnhqwmg mes as e *w:seﬂ' " mcuf't'- 0'
o 3 5' pevcent or mm ’ e i- : Crel : L B ]
wi L N N . N AT S -
© e = . - PO T
e - T e M .
!" . T [P W - 1 T SO qDﬂS‘S‘”‘K o . i v
R N N e _’_‘ 3 ﬁ—-"' —— ' -

i 7’ 50 w per ,.m M L 3/8 “m mmerw ana sa pm cent 3/8 to 1/2 in. ma(eha!

PR R "r""““"“" [RURST VI 3 .....,..,,_,

50 p"f tent ifr‘ lﬂ 374 -m, mﬂvm‘ Md“!.’t“tr “ceit.. 34 1o 4. mata ni!“

e

,.,klv-f'u Ed ‘d" 4 \

N * : , &
. 3 Pua the 1/2 to 3/4 Bl 5/4 to V7. ebifiponeits n’ hé 1/ m I cige in eoniate lwkm to naum( qh_mm.w ‘,am,,\,m ol the
) [ —/‘ to w‘ r‘,,m,.\ ;q,, o th examh\atbu m. mmm! w hdh basketx snln b. combl nd and’ mveu .on the l/z‘m. som. :
LY ’ . y
S & Smn nk tk&ad o nmanl i .mw.n; lqu th.m $ per cem shali bc cms.aemd mmm m- same acum! p‘-r cont loas at ",e m‘
U sqalker o pmg. m,ev size, whuchmm is wated. . Al proctdwucmnw 0 Bertormihg this_ test shali~Euntorw 1o N\e cutiert edition
ST ) . of ASTM. C 88 except thaty tm t‘h soluuons shaii bc m.nhined at2741C. ;wiz 3 wheq the gdaily . tepetition of cycies
‘ ~must be intetrufited 'ha un a&mw shall “be sttad ﬁry LON G 8 canstanucmpeu'ﬁsmuw the drymg ;,un(. aller eachy i memon
:hnn be twm Stu? houm, and’ gurimns showp anm shan ke .zsod .‘-;’ AR S . . L 7
NGB A nr'lonnmon lncILdrng dltthmd mnills cﬂcd for on m-s 1um\ 5?\4]6 befRed . - L L R
. = . i K} ’ ; N - »‘ A . ¢ s
L - o N Ve ‘L - i . " £ \ ~
v 'S , ..:' . ‘s ) .
L - .. & » }
N - e WY = - .
C LMW FORM 477-9/48 - - E "'w_ ‘; e S e et .
L, - . o . I ~",~... . L o R
. o - e LN : ;. \ . ‘




1-2 31vd

REDUCTION IN ALKALINITY, mM/LITER, Rc

T i3 PROJECT: NO - 10O 6181
——— LINE SHOWN ON FIG. 3 P 213, Lo L d L PReEe
JOURNAL ACI, PROC. V44, NOV. 1947, AS R RS 2 O H{ H TEXARKANA DAM
SEPARATION BETWEEN “INNOCUOUS” (LEFT) t -t~ t—H t-i4=1+HHH] METHOD: cRD-C 128 - 48
AND “DELETERIOUS” "(RIGHT ) AGGREGATES. DR B i e B Nt
" [ !
c—— H - t4i - .. H i3 Ca [ W NI N
% : L . ik | T 4 GIFFORD -HILL CO.
R l 1O I 1 - R N A AR AR R B MINDEN PLANT,
A R { st 111 1 i - MINDEN, LA.
— - 1 P 0N - FIR 14 4 - - 4 § 4. : -+-44+4 i
S R B R B B L T« eAL-1s-3¢3)
200 : } ‘ REIL
: REENIHBLE T ; T TR 2. 6AL -1 6-3(3)sizE(va-578
1 - SARERI IRk A Tt W r T U 3. GAL- 1 6-3(3)SIZE(S/8-1 1/2)
.1' - ’ ; ' yi} :il{. | ——dm -w SR , ,,’I D,_,Z 'y ; ? {k_‘__r .
F—+ Pt 1'“ 51 Mt sl Sl o ol - A
-t et bt Masnl - -t At t- L N ;

150 - T 10 T ;l TEST RESULTS
- IR BTN ottt/ SRR as Sttt Sc Re  Sc/Re
R i Sty -1 -4 L EIE S A - I‘ ! I H o+ — - -
L RERRIE AL it i/ - ot b Lcr I. 310 81 3.8

. i ad T i - n (- ; ,:,L;. it 2. 31 178 1.7

100 : | AT ; 41 bl 14 3. 790 125 6.3

| : AR i ;
-«r SVUIR S S N S € “ - 44 1 + “r"i"‘ -+ 1t -+
—— l s 4 - - | g ’é 1 . 1'_.. S b, S
RO S SO SO 1S 00 01 D 1 RO U I 8 ,G../ 18] ISR NS I S
- I Hit SR ] fqs i
! ; i H /] ] -
0 ! T ! ! ,
i SO A 101 Rt e ol o 1 /‘( -t I
S G -+ H HEI . . 1,41 01 4 - ! o
RN I e |
P T -t ¢-14 - R O s me i B b -4} ~4-4 -1 o
' i i ! f/ !
R REsiiini ’;/—— T T 11
0 . i i i

[ 10 ‘ 100 ‘ _ 1000
DISSOLVED SILICA, mM/LITER, Sc '

RESULTS OF CHEMICAL TEST FOR REACTIVITY OF AGGREGATE
WITH SODIUM HYDROXIDE DATE: 17 JUNE 1949






